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¥ Lieii nikapeeknii 3aci6 niansrac 101atkoBoMy KOHTPOIO. Lie 103801MTE npHuBmaLImTH 36ip
iHpopmauii wozo Gesnexkn. Maxiruie ramy3i OXOPOHH 310POB’S MPOCATE NOBIIOMIATH PO Oy Ab-Ki
nizo3prosaui nodiuni peakuii. Jue. po3nin 4.8 ans oTpumanHs indopMaLii Npo Te, AKUM YHHOM cia
MOBIAOMAATH NPo MoOi4HI peakiii.

1 HA3BA JIIKAPCbKOI'O 3ACOBY

KOBIJI-19 Bakuuna Sluccen, cycnensis nns in’exuiii
COVID-19 Bakuuna (Ad26.COV2-S [pexomGinanThal)

2 SIKICHUH TA KUIBKICHUI CKJIAL

Lle Gararono3osuii nakoH, mwo MicTHTs 5 203 1o 0,5 M.
1 no3a (0,5 mn) MicTHTS:
AneHoBipyc 26-10 TiIY, 11O KOAYE CnaiikoBHii rnikonpotein SARS-CoV-2* (Ad26.COV2-S), He

meHwe 8,92 logy indekuiiinnx onnnnus (10).
* BupoGneHo 3a 10nomMoroio texHonorii pekombinantuux JJHK v kaitunniii ninii PER.C6 TetR.

Bipyc, mo mictutbes y pakwini, BBaxkacTbea reHeTHaHO Moandikosanny oprasismom (FMO).

JlonomizkHi peyoBMEH 3 BiIOMOIO Hi€i0
1 no3a (0,5 mn) BAKUMHH MICTHTE NPHOIH3HO 2 MT eTaHOoY.

Ilosuuit nepenik 10NOMIKHHX PEYOBHH IHB. ¥ po3aini 6.1.

3 JIKAPChbKA ®OPMA

Cycnensis ans is’exuiii.

[Tpo3opa abo cunkHoO onanecuenTHa cycnensis, Ge36apeHOro abo 1erka KoBToro konsopy (pH 6-
6.4).

- KJITHIYHA IHOOPMALLLA

4.1.  TepaneBruuni nokasanus
KOBIJI-19 Bakuuna Sluccen npussadena ais akTuBHOT iMyHisanii oci6 Bikom sia 18 pOKiB, s
npodinakTHku kopoHasipycHoi xsopobu (COVID-19), cnpuunuenoi Bipycom SARS-CoV-2.

[lro BakumHy cn1ia 3acToCOBYBaTH BIAMOBIAHO A0 OQiUIHIX peKOMCHAaLi.

4.2.  Jlo3m Ta cnocid 3acTocyBanus

)_:103”

Ocobu gikom 610 18 poxkie
Kype sakumnnauii Bakunnoto KOBIJI-19 Bakunua fluccen nepentauac seenenns onmiei 1o3u 0,5 i
nULIE Y BUMIAAL BHYTPIlIHBOM A30B01 1H' €K1LiT,

Himu
besneka ta epextusHicTs 3actocysans sakunnun KOBIJI-19 Bakunna Sluccen aitam Ta miwtitkam
(Bikom /10 18 pokis) Hapasi He BeTanosneni. Jlaui BincyTHi.

layicumu nimivozo siky :
[Mauientam nitnboro Biky (Bia 65 pokis) Kopekilis 1031 He noTpidHa. Jlus. Takox po3ainn 4.8 1a'5.1
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Cnocif 3acTocypaHHg

Bakuuna KOBIJI-19 Bakuuna Auccen MpU3HAYEHA JTHLIC A7 BHYTPILUHBEOM S30BOTO BBEACHHS,
GaxaHo B ZUIAHKY A€/ILTONOAIGHOTO M 32,

Bakunna He npusHavena A4 BBEACHHA BHYTPILIHBOCY AMHHO, BHY TPILIHBOBEHHO, niamkipHo abo
BHYTPILIHBOLLKIPHO,

Bakuuny He cn1in 3milnyBati B 0a4HOMY Wnpuui 3 6YAb-AKHMH THIINME BAKUHHAME 200 NiKapCbKAMH
3acobamu.

3ano0ikHi 3aX0/IH 110710 BBEICHHS BAKUMHH HaBe/eHi B posini 4.4.
[HeTpyKUiT 1714 MiATOTOBKY, BBeCHHA Ta yTUI3ALITl BAKUMHI HABEICH] B po3aini 6.6.

4.3.  Ilporunokazaunus

ITixBHueHa Uy TIMBICTS 110 Ai040i pedoBuHm a60 GyAb-TKOT 3 IOMOMIKHIX PEYOBHH, II€pepaxoBaHHX
y po3aini 6.1.

44.  OcobausisacTepexenns Ta 3anodixHi 3ax01n NpH 32CTOCYBaHMHI.

BincrexeHHs

Io6 nosermmty BincTekeHHs GionoriyHNX NiKapChKIX 3aC00iB, HEOOXIAHO YiTKO 3a3HaYATH HA3BY
Ta HOMep cepii 3acoly, 1110 3aCTOCOBYBaBCS.

Finepuyrausicts Ta anadinakcis

Bynu saikcosani anadinakriuni peakuii. 3asxan nopumHo GyTH 10CTYNHNM BiANOBiAHE JIIKYBaHHA
Ta Harjisa y BUNAAKY BHHUKHEHHA aHadinakTHuHOT peakuil nicis BBenenns sakuuum. [licas
BaKUMHALIT PEKOMEHYETCS PETENBHO CHOCTEPIraTH 3a 0CO0aMM, 1O OTPHMATH 103y BAKLIHHH,
APOTATOM NpHHANMHI 15 XBHIHH.

Peakuii, nor’ s3ani 3 TPHBOKHICTIO

llpouec sakitiHalii MoXe CyPOBOIKYBaTHCA peaKuisMi, 0B’ A3aHUMH 3 TPHBOKHICTIO, BKJIIOYNO 3
Ba30BaralbHUMH peakilisMu (CHHKOIME), rinepBeHTHsLIEI0 aG0 PeakLisMu, OB A3aHUMH 3i CTpecoM,
K NCHXOTeHHA peakilia Ha Beeaeuta rosku. Llo6 sano6irti Tpasmysannio BHACHIZ0K BTpaTH
CBIZIOMOCTI, BXITHBO BKHUTH HEOOXIAHUX 3aMOGIKHIX 3aX0MiB.

CynyTHi 3aXBOpIOBaHHA

Boenerna pakunim cin piakmacta B ocif, wo crpakaaoTs Ha rocTpi KK Gebpunsui
3axBoproBanHs abo roctpi inekuii, Onnak HassHicTs Nerkol indexuii, Hanpuknaz, 3actynu, ta/abo
HE3HAYHOTO MIABHIUCHHS TEMIICPATYPH Tijla, He NOBHHHO OYTH MiACTAROIO IS 3ATPHUMKH BaKLIAHALIT.

Tpomb6o3 i TpomGounTonenis

Tpomb03 y komGinauii 3 TpomGoLmToneHieto, iHoi y CYNpOBOJIi KPOBOTEYi, NiC/1s BAKLHHALLT
Baxkunnoro KOBI/I-19 Bakuuna SlHccen crnocTepirases ayske pinko. Clomn HaneKaTh THKKI BHNALK
BCHO3HOTO TPOMOO3Y y HE3BHYHUX HiNAHKAX, HANPHKIAA TPOMBO3 CHHYCIB TBepIOT MO3KOBOT
000710HKH, TPOMGO3 BicuepabHUX BEH, 8 TAKOK Tpom003 apTepiii, 1O CYNPOBOAKYIOTLCA

TpomGounToneHieto. [ToBiLoMIsI0CA MPO MeTATBLHMI HACITOK. Lli BUMa KN BHHUKANH NPOTATOM.
NEPLIMX TPBOX TH/KHIB IIC/IA BAKUMHALLT NEPEBAXKHO Y KIHOK BikoM 10 60 pokis.




4.5, Bsaemonis 3 iHnmmuMu Jikapeskivn 3acodaMu Ta iHmi BrIn B3aeMoiii

Hocnikenns B3aeMoil 3 iHIMMH JTIKAPCBKUMH 3ac06aMHi He NPOBOIMINCA. BHBYCHHS 0AHOYACHOI O
sactocysanis Bakumnnn KOBIJI-19 Bakina SlHcceH 3 iHIUMMH BAKUMHAMM HE NPOBO/IILIOCH.

4.6. 3acTocysanus mix 4ac BATITHOCTI TA FOAYBAHHSA IPYLIIO

Barithicte

Ienyrote oGmesxeni nani mwozo sacrocysanns Bakunnn KOBIJI-19 Bakuuna SHccen y BariThux
xKinok. Jlocnimkenns Bakunun KOBIJI-19 Bakuuna Sluccen na TBapHHAX HE BKa3ylOTh Ha NpAMHIi

abo onocepeKOBaHHIl WIKIZUMBHIT BILIUB Ha NepeGir BariTHOCTI, PO3BHTOK emOpioHa/moaa, nojoru
abo mocTHaTanbHUIl PO3BHTOK (AMB. po3ain 5.3).

3acrocysanns Bakuunu KOBIJI-19 Bakunna Sluccen y nepioa BaritHocTi enin po3rnAgaTH TUIBKH
TOJLi, KO/IM O4iKyBaHa TepaneBTHYHA KOPHCTL MepeBakac MOTeHiiinmii pu3mK s MaTepi Ta muoaa.

Coayeanus rpyamo

Hesizomo, un nponnkae Bakuuna KOBIJI-19 Bakuuna Succen Y TPYZIHE MOJIOKO JIKOIHHH,

DepTHibHICTL

JlocnikeHHs Ha TBAPHHAX HE BKA3YIOTh HA NPAMMUIT 60 HeNPAMMIT WIKIATHBMIT BIIME Ha
PENPOLYKTHRHY TOKCHYHICTE (1MB. po3ain 5.3).

4.7.  BniauB Ha 30aTHICTH KEPYBATH TPAHCIOPTHHMH 32C00aMu 260 NPaulBaTH 3 iHMHAMH
ABTOMATH30BAHHMH CHCTCMAMM

Bakunna KOBIJI-19 Bakuuua Siccen ne Mac abo Mae He3Ha4YHMIA BIUIHB HA 31aTHICTH KepyBaTH
TPaHCNOPTHHMH 3acobamu abo NpalioBaTH 3 iHWHMH aBTOMAaTH30BAHHMH cHCTeMaMu. OJIHAK HA 1O
JIATHICTE MOXKYTh TUMYACOBO BIIHBATH Jesiki MoGiuHi peakuii, 3asHaueHi B posaini 4.8,

4.8.  IloGiumi peakuii

3Benennii npodins Ge3nekn

Besneky Bakwinin KOBIJI-19 Bakuuna SIHcceH oLimoBany b Xoi NOTO'HOIO 10C/Ti ke S dazu 3
(COV3001). 3aranom Bakunny KOBIJI-19 Bakunsa Slnccen oTpumanu 21 895 nopociaux BikoM Big
18 poxis. Cepenuiit Rik yuacunkis nocnimkenns cranosus 52 poxu (aianason 18—100 POKiB). AHATI3
Oe3neKu NPOBOAMM MiC/sA OCATHEHHS CepeaHbOi TPHBAIOCTI MONANBLIOTO CIIOCTEPEekEeHHS MCs
BaKUHHAW, 10 cTanoBrna 2 Micsiui. Y 11 948 nopocnux, ki otpumani Bakuuny, nepion
TOJANBLIOTO CIIOCTEPEKCHHA LTS OLIHIOBAHHS Ge3nekH TPHBAB J0BIe (> 2 MicALIB).

V nocnimkenni COV3IN01 waitnommpeniimorn Micuesoto nodiuuowo peakuieto 6yB Gine y micti
BBeseHHs (48,6 %). Haitnowmpeniwmmm cucteMumnmu noGiunumu peakrismu Oy ronoBHui Gink
(38,9 %), BToma (38,2 %), mianris (33,2 %) i Hynota (14,2 %). [Mipekcia (1o BU3HAYAETECA AK
Temnepatypa Tina > 38,0 °C) sinsnauanacsa y 9 % yuacHukis. Binbwicts noGigHmx peaxuiit BAHHKaIM
npotarom 1-2 nuie nicng Bakumzauii, Gy nerkoro Ta nomiproro CTYNEHIB TAKKOCTI Ta LIBHIKO
3HMKaM (1-2 nmi).

[Mob6iuni peakuii, Ak npasuio, Gym nerummmu Ta pinwe (ikcyBanHCs Y I0POCIHX JIITHLOTO BiKY (763
Aopociux ocib BIkoM B 65 pokiB (BKTOYHO)).

[Tpodink Gesnekn, sk npasuno, Gys NOAIGHIM y Beix YUYACHHKIB, HE3aJIeKHO BiI HARBHOCTI
NONEPEAHBOr0 MiATBep/UKeHHS indikyBanus SARS-CoV-2 Ha BuxinHomy piBHi. 3aranom Bakumiy
oTpHMaB 2151 nopocnuit, skuit Gy CepONOIHTHBHIM Ha BHXIZHOMY piBHi (9,8 %).

Iepenik nobiunux peaxuiit y chopmi Tabamwi




Meanunum npaniBHUKaM ¢ai yBaxkHO croctepirati 3a 0codamu, 1o OTPUMATH J103y BaKUWHH, Ha
NPEAMET O3HAK Ta CUMITOMIB TpoMGoemGosii Ta/abo TpomGounTonenii. BakLiHOBAH M 0cobaM cnin
NOBIZOMHTH NP0 HEOOXi/IHICTL HeraiiHo 3BepTaTnes 10 miKaps, SKLIO MiCas BaKUMHALLT Y HUX

3 ABAAIOTHCSA TaKi CHMITOMM, SIK 3aMILKa, 6inb Y rpyaax, Gins Y Horax, naOpsk Hir abo noctiitamnii
Gimb y xkuBori. Jlo Toro x, 6yab-aka ocoda 3 HEBPOJIOTTYHHMH CHMIITOMAaMH, BKJIIOYHO 3 CHITbHIMI
00 MOCTIHHMMH FOMOBHIMH GOMAMM, CYIOMAMH, 3MIHAMH NICHXIYHORO ctany abo BTPaTor 4iTKOCTI
30py Mics BaKUMHALIT, @ TAKOX 0COOM 31 CHHLAMM Ha LIKIpI (MeTexisaMMm), 1o 3’ ABHAKCA Yepes Kinbka
JAHIB 1032 ME/KaMH MiCLLSl BBeJIeHHS BAKLIMHH, TIOBHHHI Heraiito 3BEPHYTHCA 32 MEAHYHOIO

JIOMOMOT 010,

Tpombo3 y noeananni 3 TpomGounToneHicio BUMarae cneuianizopanoro nikyBauus. JIna aiarnocruxn
Ta JIKYBaHHs UBOTO CTAHY MEAMYHi NPALIBHHKH NOBHHHI TICPErIAHYTH BIANOBIAHI HACTAHOBH Ta/aBo
MPOKOHCYBTYBATHCA 3 (haxiBLAMH (HANPHKIAM, FEMATOIOraMH, CrieTiaTicTaMy 3 Koaryauii).

Ocobu, y sikux Gy:no niarHoctopano TpomGonnToneHio NPOTATOM 3 THAHIB MiC/S BaKIMHALLT
Bakuunoro KOBIJ1-19 Bakumna Sluccen, nopusui NpOiiTH aKTHBHE OOCTEKEHHA HA HAABHICTH 03HAK
TPOMGO3Y. AHIOriHHO, y 0Ci, y AKMX NPOTATOM 3 TIAKHIB Nic/Is BAKIMHALLT PO3BHHYBCA TPOMOO03,
CITiJI MPOBECTH aHali3 HA HASBHICTH TpoMGOLHTONEHi].

Pusuk eunuknenns kpogomeyi nicas BHYMPIUHLOM 8308020 66edennn

AHanori4Ho iHIMM JiKapchKHM 3aco6am, NPH3HAYCHHM /151 BHY TPILIHBOM' A30B0r0 BBEIEHHS,
BaKIMHY CJ1iJL 3 00ePERHICTIO BBOAUTH 0COGaM, SKi OTPHMYIOTE Tepanilo aHTHKoaryiaHTamu, aGo
MaLieHTaM i3 TpoMGoUHTONEHiE0 260 BYIb-TKHM NIOPYIIEHHAM 3rOpTaHHA KPOBi (Hanpuknaz,
remoiznicio), OCKiZIBKH MiCAs BHYTPILIHEOM S30BOr0 BBEICHHS Y UHX 0Ci0 MOKYTh BHHHKATH
KpogsoTeyi abo cHu.

Ocobn 3 nocnabnennm iMyriTeTom

Ouinka epekTHBHOCTI, Ge3nekH Ta iIMyHOTEHHOCTI BAKIMEN Y 0Ci6 i3 ocnaGaeHnm IMyHITETOM,
BKJIIOHal04H 0Ci, AKi OTPUMYIOTH Tepartilo iMyHOIeNpecanTamu, He NpoBOANIACS.
Edextusnicte Bakunuun KOBIJI-19 Bakunna Succen y 0cib i3 nopyureHHAMH IMyHHOT BiaNOBIA
MO3Ke Oy TH HIDKYOIO 3a €()EKTHBHICT BAKUMHH B iMYHOKOMIETEHTHIHX 0CiO,

Tpusanicts 3axuery

Tpusanicts 3axucty, wo 3abe3nedye BaKLIMHA, HE BCTAHOBIIEHA, OCKLUTLKH ii BCE Lile BH3HAYAIOTE y
X011 MOTOYHHX KHIHIYHHX NOCTITKEHb.

ObMesxeHHs eleKTUBHOCTI BAKLIMHM

Imyniter popmyeThes npuGinuano wepez 14 Hin nicas BaKUHHALIT, AHATONYHO IHIIIM BaKLIHHAM,
BakuuHauis Bakunxoo KOBIJ-19 Bakumna SIHCCEH MOKe 3aXHCTHTH He BCix BaKLUMHOBAHMX OCI0
(zmB. Po3nin 5.1),

HonomixHi pedosunn

Hampiii
B 1 n103i (0,5 mn) uporo nikapeskoro 3aco6y Mictntses Menure 1 MMons HaTpilo (23 Mr), Tomy iioro
MOXKHa BBKATH TAKHM, IO HE MICTHTE HATPIIO.

Emaron
I no3a(0,5 mn) ui€i Bakunam MicTHTE 2 Mr CrIpTY (etanony). Hesenmika kinbkicts crmpry He mar
MOMITHOTO BIUTHBY Ha OpPraHi3M. —




[ToBiyni JikapcbKi peaktii, L
(COK) MedDRA. YacTora noGiusmx peaktiii B

CHCTEMHO-OPraHHUM Kj1acoM
YHHOM!

Jly7Ke 4acTo (=1/10); uacro (Bix >1/100 no <1/10); neuacro (pin no=1/10
>1/10000 no <1/1000); ayxe pinko (<1/10000)

HASBHUMM JaHUMM).

VY kosHill rpyni 3a 4acToTOK no6iuni peakuil BKa3zani y Mopaaky 3me

o 6y 3adikcoBaHl y xoni gocimkerns COV3

001, knacudikoBaHi 3a
MIHAUACTHCH TAKHM

00 no <1/100); piako (i
;¥acroTa HepioMa (HEMOKITHBO BH3HATHTH 32

HILEHHA Cepilo3HOCTL.

Tabanus 1: Mo6iuni peakuii, npo AKi NOBi1OMAAIN picas Bakuuuanil Bakuunow
Yacrora
HeBizoMa
(HemMomx-THBO
Jdyxe Yacro (sin | Heuacro (Bin Pinko Nymwe BHIHAYUM-TH 32
Cucremuo- wacro | >1/100 10 | 2 1/1000 20 | (2 1/10 000 pinko HAABHUMH
opraHHuHii Ki1ac (> 1/10) < 1/10) < 1/100) 10 < 1/1 000) | (< 1/10000) AAHHMH)
Topyuenns 3 60Ky Iinep-4yTiu- Anadinaxcis -
iMy HHOT CHCTEMH BICTB*
KpOonH-B AHKa
TMopywenus 3 Goky [onoBHMi Tpemop
HEPBOBOT CHCTEMMH 6inn
3 Doky CYIMH Tpombo3,
o
CyTpOBOIK
VETBCS
TpoMBoLMT
OIEHIEI0
Topymenus 3 60Ky Kawens Yxauus.,
JMXATLHOT opodapuiirea
CHCTEMH, Opratis annuii 6inb
rpyaHOT KITKH Ta
cepeaocTings
[Mopywenus 3 Goky | Hyznorta
LTy HKOBO-
KHIIKOBOTO TPAKTY
[Nopyuenna 3 Goky Bucun;
uikipy T8 rinepriapos
niAmKipHOT
K TKOBMHHA
TopyiwetHs 3 Goky Mianris | Aprpairia M"a308Ba
M’ 30801, c1abKiCTh;
CKeNeTHOT T2 Oinb y
crnoayuHot KIHLBRAX]
TKAHHHH Gib ¥ CIHHI
JaranbHi Broma; Ilipexcis; AcTeHis;
NOpYIIEHHA Ta Ginby | MOYEPBOHIH | HE3MYWKAHHA
peakiiii B MicLi Micui A B Micui
BBEICHHA BBCACHHA BBCJACHHA?
Habpsk B
micui
BBCICHHA;
03100

4 TepMiH «rinepuyTAHBICTE» MO3HANAC anepriuni peakuii 3 GOKy WIKIpH T2 MUAMKIPHOT KITKOBHHN.

Bunaxi, 3aiKCoBaHi B X011 NOTOYHOTO BiJKPHTOrO JIOCTITKCHHA, O MPOBOAHTHCA Y TMipaenniii Adpuui.

# Y micaspeccTpalliiiiini nepio/l NOBLIOMIRNOCA PO TsKKI TA PLIKICHI BUIAAKH TPOMGO3Y, LWI0 CYNPOBO/IKYBABCA
TpoMGoLITOneHieio. Jlo HUX HANEKAM BUIALH BCHO3HOTO TPOMOO3Y ¥ HEIBITTHIX JLAHKAX, HAMPHIIAL TpomMOO3
CHHYCIB TBEP/0T MO3KOBOT 000/I0HKI, TpomBo3 BicLepanbHIX BEH, 3 TAKOK Tpomb03 aprepiil (Aus. posmin 4.4)

[ToBiIOMIEHHA PO mi103pIoBaHi noGiuni peaxuii



BaxnBo NoBiaoMIsTH Npo nigosprosaHi nodiuHi peakwii nicsis OTPUMaHHA PEECTpaLliiiHOro
NOCBIAYEHHA Ha Jikapchkuli 3aci6. Lle aae 3MOry NpooBAKMTH KOHTPOIOBATH CHIBBIIHOIIEHHS
KOPHETH/PH3HK 3aCTOCYBaHHA NIKapChKOro 3acoby. MenidHuX npauiBHUKIB NPOCATE NOBIAOMIATH
npo Gyas-ski nino3piosani noGiuMI peakuii 32 AONOMOrol0 HALIOHATLHOT CHCTEMH MOBIOMAEHS,
3asnayeHoi B [lonatky V i 3a3nauatn Homep cepii/naptii (3a HAABHOCTI).

4.9.  TlepenosyBanns

[lpo Bunaaku nepeao3yeaHns He nopigomnsnoca. ¥ xoai gocnimkens Gasu 1/2, y Akux 103u
Bakuusu, 110 BBOJNIN YYACHUKAM, EPEBUILYBATH CTAHIapTHY (10 2 pa3iB), ane Bee uie godpe
MepeHOCHINCS, BAKIIMHOBAHI 0coDH BCe K MOBILIOMIIAMN Mpo 30ibIIEHHA PEAKTOreHHOCTI (MOCHICHHA
007110 B Miclli BBeICHHSA BaKLUHHH, BTOMY, FOJIOBHHIT 0iJb, Mianrito, HYI0TY 1 MipeKciio).

V pasi nepenosyBaHHs /il COCTEPIraT 3a OCHOBHUMHU (i31010TTYHUMH MOKa3HHKAMHU NALIEHTa Ta
33aCTOCOBYBATH BIANOBIAHE CUMNTOMATHYHE JIIKYBAHHA.

5 OAPMAKOJIOI'TYHI BJACTHBOCTI
5.1.  @apmakoanHAMIYHI BAACTHBOCTI

dapmakoTepaneBTHyHa rpyna: Bakunnu, inwi sipycHi Bakunu, koa ATX: JO7BX03

MexaHi3M aii

KOBIJI-19 Bakuuna Sluccen — Le MOHOBAICHTHA BAKIIHHA, 1110 MICTHTE OIMH PeKOMOIHaHTHHIT,
perutikaniiiHo-nedekTHHUI1 ageHOBipyCHHIT BEKTOP JOANHU 26-T0 THITY, 1110 KOZYE MOBHOPO3MipHHil
cnaiikosuii raikonpoTein (S) Bipycy SARS-CoV-2 v cradunizosaniit kondopmaii. [Ticns eeeneHns S-
riaikonpotein SARS-CoV-2 ekcnpecyeThes IOKATBHO, CTHMYIIOIOUH BiAMOBI AL HEATPANI3yIOUHX Ta
iHWHX (yHKILIOHATLHUX aHTHTIN 10 cnaiikosoro (S) GifKy, a TAKOXK KINITHHHY IMYHHY BIINOBib,
CIPAMOBAHY NMPOTH S-aHTHIeHY, 1O MoXKe cTpuaTh hopMyBaHHIO iMyHiTeTY npot COVID-19.

Kniniuna edeKTHBHICTh

Metoto noTouHoro GaraTOLUEHTPOBOrO PaHIOMI30BAHOIO MOABIHHOTO CinoOro rauedo-
KOHTPO/IbOBAHOTO AochimkeHHa (azu 3 (COV3001), wo npoBoautecs B CLLA, ITiBnenniit Adpuui Ta
kpainax Jlatnucekol AMepHKH, € OLiHIOBaHHA edeKTHBHOCTI, Oe3nekH Ta IMyHOreHHOCTI oaHiel 103K
KOBIJI-19 Bakuuna SIHccen amsa npoinakTHKH KOPOHABIPYCHOT XBOpoOH y J0pocaux BikoM eij 18
pokie. [locnipkenns He BKIIOUAno ocid i3 aucdyuxuicio iMyHHOT cHcTeMu, 1o Oyna crpHunHeHa
MEBHHM 3aXBOPIOBAHHAM, 0Ci6, AKI OTPUMYIOTh Tepartito iMyHoaenpecaHTaMu npotaroM 6 Micsuie, a
TaKkokK BariTHUX JKiHOK. [TauienTis 31 crabinsHoio BlJT-iHdekuieo, 110 KOHTPOMIOETLES BIATIOBI THUM
JIIKYBaHHAM, BKIIIOYANH B AOCHiDKeHHA. JIieH30Bani BAKIMHN, 32 BAHATKOM JKHBHX BAKIIHH, MOKHA
Oysi0 BBOAMTH He Mi3HilIe, Hixk 3a 14 1HIB 10 noyaTKy D0CITI/DKEHHS, | He paHille Hik vepes |4 nHiB
micia BaKUMHALIl, nependauenol nocaimkennam. Jlinensosani skuei areHviloBaHi BAKIHHW MOWHA
OyJ10 BBOAMTH He Mi3Hiie, Hixk 3a 28 1HIB 10 MOYATKY JOCIIDKEHHS, | He paHile Hix uepe3 28 aHiB
mic/A BaKUKHALIT, nependaqeHoT A0CTiKSHHAM.

VYeworo 44 325 ocid panaoMizoBaHo po3noainuay y cniBeinHowerHi 1 : 1 10 napanensHHX rpyn, Aki
OTpUMYBaIH BHYTpilHboM s130BY 10’ ekuito KOBIJI-19 Bakuuna Snccen aGo miaueGo. 3araiom

21 895 mopocaux otpumysanu Bakuuny, a 21 888 nopocnix — nnaueGo. Meniana nepiomy
CriocTepeskeHHs 3a MaljieHTaM# cTaHoBWIa 58 anie (mianaszon: 1-124 aui) micns BakuuHauii,

V nomynauii s nepBHHHOro aHanisy edekTHBHOCTI, wo Brmoyana 39 321 ocoby, 6ymo 38 059 o¢[6
3i cepoHeraTHBHUM ctatycoM woao SARS-CoV-2 Ha BuxinHoMmy pissi, Ta 1 262 oci6 i3 HeBinomu
CeposIOriYHHM CTATYCOM.

.



Jemorpadiuni Ta BUXiaHI xapakTepHcTHKH 0¢i6, aki otpunmysani Bakunny KOBIJI-19 Bakuuna
sluccen, Ta oci6, aki orpumysamn naaue6o, 6y nodiGHIMU. YV nomyaauii 18 nepBHHHOTO aHanisy
edekTuBHOCTI cepenniii Bik ocib, aki otpumysatu Bakunny KOBIJI-19 Bakuuua fnccen, cranosus
52,0 poky (nianazon: 18-100 pokie). Bik 79,7 % (N=15 646) oci0 cranosus 18-64 pokis [20,3 %
(N=3 984) sikom Bia 65 pokis i 3,8 % (N=755) sikom Bia 75 pokis]. 44,3 % nanieutip Oy, KiHKaMH,
46.8 % 6yvmu 3 Iisniunoi Amepuxu (CLLIA), 40,6 % — 3 Jlatuncskoi Amepuku i 12,6 % —3
[Tisnennoi Adpukn (ITireHHo-Adpukanceka Pecrrydnika). [1punaiiMui o1He ICHy1OUE CYTTYTHE
3aXBOPIOBAHHA, [TOB’ A3aHe 3 MIABHILEHUM pu3uKOM nporpecyBanis COVID-19 1o TAXKKOro cTynens,
Ha BUXiTHOMY piBHi 3aranom manu 7830 (39,9 %) ocib (cymyTHi 3aXBOPHOBaHHA BKTIOHATH: OKHPIHHA,
o Bu3Havanoca sk IMT = 30 kr/m? (27,5 %), rineptonito (10,3 %), nia6er 2-ro tumy (7,2 %),
ctabinsHy/noope kontponsosary BlJl-indexuito (2,5 %), cepiiosni 3axBopiosanna cepus (2,4 %) 1a
actmy (1,3 %)). Ha iHwi cymyTHI 3axpoproBanHs cTpaxaanu < 1 % ocif.

Bunaaku COVID-19 niareepikyBanucs UeHTPaIBHOK 1abopaTopied Ha MiJACTaBl MO3HTHBHOTO
pesynstary ananizy Ha PHK sipycy SARS-CoV-2, mo npoBoauBecs METOIOM nojliMepasHol
nauigorosoi peakuii ([JIP). EQexkTHBHICTE BAKLHHN B UITOMY T2 38 OCHOBHUMH BIKOBUMM TpynamMu
HaBegeHa B Tabnuui 2.

Tabauus 2:  Ananis epexrusnocti Bakuunn npota COVID-19" y nopocanx ocid 3i
cepoHeraTHBHUM cTaTycom moa0 SARS-CoV-2 — nonyasiuisi 1,18 nepBHHHOTO AHAIIZY
eexTHBHOCTI

Miarpyna KOBIJI-19 Bakunna Inauebo %
Succen N=19 630 N=19 691 - ¢
. . edeKTHBHOCTI
Kin-1e Jlwanuo- Kia-1b JIwauno-
BHNAAKIB pPOKH BHNAIKIB PoOKH (;;K; ITZ‘[I;{)‘
COVID-19 (n) COVID-19 (n) ‘
14 nnie nicas Bakunnamii
Yei nauienTn® 116 3116,57 348 3006,12 66,9
(59,03; 73,40)
Bia 18 1o 64 pokie 107 2530,27 297 2511,23 64,2
(55,26;71,61)
BiJ 65 pokis 9 586,31 51 584,89 824
(63,90; 92,38)
Bix 75 pokiB 0 107,37 8 99,15 100
(45,90; 100,00)

28 nuir micas BakmuHanil

Yei nanienT® 66 3102,00 193 3070,65 66,1
(55,01; 74,80)
Bia 18 1o 64 pokis 60 2518,73 170 2490,11 65.1
(52,91; 74,45)
B 65 pokie 6 583,27 23 580,54 71,0
(34,40;91,35)
Bi1 75 pokie 0 106,42 | 98,06 -

CriBrnepBHHHA KIHIEBA TOYKA, BH3HAYEHA B POTOKO JAOCIKEHHI.

Cinvmromarinie saxsopiosania COVID-19, mio BuMarac no3nTHBHOTO pe3ybTary aHamsy merogom 3T-TUIP ta
npHHaiiMHI | 03HaKkK abo cuMmToMY 3 HOKY IHXATEHOL cHeTeMH 400 2 IHIMMX CHCTEMHHX 03HAK 200 CHMITTOMIB,
BH3HAYEHNX Y MPOTOKOJI AOCITIKEHHI.

Jlosipui inTepan 14 napametpa « Yci namieaTny» Gyt CKOPHIOBaHI HA MHOAHHHICTS 14 KOHTPOIIO NOMIIOK
I poay. Jlosip4i iIHNTEPBAIN 114 BIKOBUX IPYN HE KOPHTYBATHCA.

Edextupnicts Bakunuu npotu Taxkoro saxsopiosanus COVID-19 nasenena s tabnuui 3 Hivkye,
Tabauun 3:  Aunanis eheKTHBHOCTI BAKIMHN NPOTH TsEKKOro 3axsopioBauns COVID-197 y

Aopocaux ocid 3i ceponeraTuBHUM craTycom mono SARS-CoV-2 — nonyasuis aa
NepBHHHOTO aHaxi3y edexkTnBHOCTI ' '

\



[ Miarpyna KOBI-19 Bakuunua Iaanebo

sluccen N=19 630 N=19 691 %
Kia-1e Kia-1e e eKTHBHOCTI
BHNAAKIB Jhwanno- BHNIAAKIB Jhwanuno- BAKUNHH

COVID-19 (n) pOKH COVID-19 (n) pOKH (95 % A° |
14 auis nicas BaKuuuanii

Taoxkuit 76,7
14 3125,05 60 3122,03 | (54,56; 89,09)
28 auie micas BaKmuHANil
Tamxnii 854
3 3106,15 34 3082,58 | (54,15; 96,90)
. Ocratouno Taxki punayy COVID-19 susnauas HEe3ANCKHMI SKCIEPTHII KOMITET, AKMIT TAKOK BU3HAYAR CTYMIHb
THACKOCTI 3aXBOPIOBAHHA BUINOBLIHO J0 pexomenmaniit FDA.
¥ Jlosipui inTepsam Gym CKOPHIOBaHi Ha MHOKHHHICTS JUT KOHTPO/IO noMiiok 1 poay.

V rpyni, ska oTpuMyBana Bakuumy, Gyno 3adikcoBano 14 TAKKHX BHMAJKIB 3aXBOPIOBAHH (Y
nopisuAnHi 3 60 BUNAIKAMH Y rpymi, AKa OTpUMYBaia nianedo), ske PO3BUHYJIOCS MOHANIMEHLIE
yepes 14 i nicns BakuMHauii. Taxok 2 nauienTis 6ya0 rocniranizosato (y nopiBHAHHI 3 6
naieHTaMu 3 TPYIH, Ka OTpHMYBaa nnaue6o). Tpu ocobn nomepnu (yei B rpyni, sika OTpHMYBasa
nnae60). BiAbIWicTh pelTH TAHKKHX BHNAIKIB BiANOBIAAIN THILE KPUTEPIIO HACHYCHHA KpOBi KHCHEM
(SpO2) ana TAKKOrO 3aXBOPIOBAHHA (<93 % 3a yMOBH JIMXaHHS KIMHATHUM TIOBITPAM).

J{0ATKOBI AHATI3N NO3UTHBHUX BUNAIKIB, IO BBAKAIOTECA PeTPOCIEKTHBHUMI, 3 JI0NIOMOT0I0
ananizis meronom T1JIP, He3anexHO Bill NiATBEPUKEHHS UCHTPATLHOIO nabopaTtopieio, 3arajioM
MIATBEPUKYIOTh Pe3y/bTaTH MEPBUHHOIO aHanizy 710 PO3KpUTTA paHIOMi3auifHOro KOay.

V nepioa nicas 14-ro ans micns pAKIMHALLT 2 | 8 MAUIEHTIB i3 MOJIEKYIAPHO MiATBEP/UKEHIM COVID-
19 y rpyni, Aka OTPHMYBaIA BakuuHy, Ta y Tpymi, ika 0TpHMYBana nnauebo, BiAMOBIAHO, OYIH
rocnitanizoBani. OfMH i3 BUMAIKIB Y rPyTi r1aueto BuMaras rocmitanizauii mauienTa B peanimauiiine
BiIUTIIEHHS TA 3aCTOCYBAHHA WITY4HOT BeHTHIALIT neress. BucHosok GyB ninTeepakeHHi
PETPOCTEKTHBHIM AHATI30M YCiX rocritamizauiii i3 npusomxy COVID-19, wo nepenbaias Oinb
LIMPOKHii MOLTYK Cepen yCiel pocTynHoi indopmauii 3 6yab-aKoro ukepena (2 BUNaaKK y
po3umpeHoMy Habopi JaHHX Y nopiBHAHHI 3 29 BHIIAAKAMH).

AHarni3 IaHAX NLATpYIN NEPBHHHOT KIHUEBOT TOUKH eeKTHBHOCTI NPOICMOHCTPYBAB CXOKI OLLHKH

e)eKTHBHOCTI JL1A NALIEHTIB-4ONOBIKIB Ta NALieHTIB-KIHOK, @ TAKOXK JUTA NALEHTIB i3 CynmyTHIMU
3aXBOPIOBaHHAMH Ta He3 HUX, NOB’A3AHHMHU 3 BHCOKHM PH3HKOM Taxkoro nepebiry COVID-19.

By/1 npoBe/ieHi MOLIYKOBi aHali3n TaHmX MiArpyn Ais BU3HAYCHHA e)eKTHBHOCTI BAKLIMH MPOTH
COVID-19 Ta Ts0KK0r0 3axBoproBatis COVID-19 ans Bpasusii, [ligaennoi Appukn ta CILIA (1mB.
tabmumo 4). Jlo aHanisy aaHux niarpyn 0ys10 BKIOYEHO yei sunaaku COVID-19, Hakon H4eHi 10
A4TH 3aBeplLieHHs 300py NaHHX /UTA NEPBHHHOIO aHastizy eeKTHBHOCTI, BKIFOYHO 3 BUNAAKAMHU,
niaTBepIKEeHHMH UEHTPANLHOKO naGopaTopicto, Ta BUIALKAMH I3 HUSHTHBHUM PESYIIbTALOM TIJIP Ha
Bipyc SARS-CoV-2, 3a10KyMEHTOBAHUM MicueBvu 1aGopaToOpisMH, 11O Lie He Oy nigTRepIKeH
LEHTPATBHOIO 1a00paToPIcio.




Ta6anus 4: 3senena Tadanus egeKTHBHOCTI BAKUHHHE NPOTH COVID-19 Ta Ts:KKOT0
saxgopiosannst COVID-19 nas kpain i1 KiILKICTIO 3ApecCTPOBAHKN
punaakis > 100

CTyninb THAKOCTI
To4ukoBa OUIHKA
THHRKOTO
ToukoBa oniHKa 3AXBOPIOBAHHS
[Mouarox COVID-19 (95 % A1) | COVID-19 (95 % A1)
CILIA wonaiivenie 14 anis nicns 74,4 % (65,00; 81,57) | 78,0% (33,13; 94,58)
BAKLIMHALLIT
wonaiiMene 28 auiB nics 72.0% (58.19;81,71) 85,9% (-9,38; 99,69)
BaKlMHALLT
Bpazumisa moHaiiMeniue 14 quiB nicns 66,2% (51,01 77,14) 81,9% (17,01, 98.05)
BaKLHHALIT
oHaiivenine 28 auiB micns 68,1% (48.,81; 80,74) 87,6% (7,84; 99,72)
BaKUMHALIT
[Tisnexna moHaiiMeniue 14 auiB micns 52.0% (30,26, 67,44) 73.1% (40,03; 89,36)
Adpuka BaKLMHALI]
moHaitMentne 28 auis nicns 64,0% (41,19; 78,66) 81,7% (46,18; 95,42)
BaKLHHALLIT

3pasku 71,7 % BHNANKIB, NIATBEPIKCHH

X LEHTPAILHOIO 1a00PaTOPIEIO UIIIXOM NEPBUHHOI0 aHanisy,
6ymn nocainosrnmu [CLUA (73,5 %), [lignenna Adpuka (66,9 %) Ta bpasinis (69,3 %)). TocnigosHi

3pa3ky He 30a1aHCcoBaHi OO MOBHOTH naGopy Aaumx Mixk BakuuHoto SlHccen npotu COVID-19 ta

niane6o. Y Cromydenux Lltarax 96,4 % wramis Bussusiocs BapiaHToM D614G ramtoruny HI1.
V IMisaenniii Appuui 94,5 % wramis Gyso BapiaHToM 20H/501Y.V2 (ninia B.1.351). ¥ Bpasuii
69.4 % wramis — ue Bapiant ninii P.2, a 30,6 % wramis — papiant D614G rannotuny Hl.

[NanieHTH JITHEOIO BiKY

Tito Bakunuu KOBIJI-19 Bakuuna fnccen JOCTIAKYBATH y 0ci6 BikoM Bin 1

BakuiHM Mk 0cOBaMH JITHBOTO BiKy (> 63 POKiB) Ta MOOALIMMI 0cOGamMK (18-64 poku) Gyna

CXOXKOH.

iTH

Csponeiicbke areHTCTBO 3 JIKAPCLKHX 32C0OGIR pifTepMiHyBa0 3000R’ A3aHHS LI0N0 HALaHHA
pesyastaris nocnimxens Bakunnn KOBIJI-19 Bakuuta sliccen B o/1Hiii aG0 AEKiNBKOX MiArpynax
nireit npu npodinakruui COVID-19 (indopmauis npo 3acTocy BaHHA BaKIMHH OITAM HaBeldeHa y

posnini 4.2).

VMOBHE CXBalIGHHA

Lleii nikapcbkuit 3aciG OyB 3apeecTpoBaHmMit BIAMOBIAHO 10 TAK 3BAHOI CXEMH YMOBHOTO CXBAJICHHA.
Lle 03Hauae, WO OYIKYKOTHCA MOAAMbLII J0KA3H 010 ULOTO nikapeekoro 3aco0y. €pponeiicbke

AreHTCTBO 3 JIKapChKUX 3aco0iB LoHaMEHIIE WOPOKY PO3raaaTHMe HOBY indopmario mwoao Usoro

iKkapebKoro 3aco0y, Aka MoxKe 3’ ABUTHCA, 3 BHPOOHHK 32 neo6xinHocTi oHopmosatime o KXJI3.

5.2. MapmMakoKiHETHYHI BJACTHBOCTI

He 3actocoByeThes.

8 pokis. EdpexTHBHICTD

—e



5.3. Joxkainiuni aani 3 deanexn
JlaHi 1ok HIYHHX Z0CAIKeHb TOKCHMHOCTI npH GararopasoBOMY 3acTOCYBaHHi, MicLeBoi

MePEHOCHMOCTI, TOKCHYHOTO BIUTHBY Ha PeNpOAYKTHBHY (yHKUIO Ta BHYTPIWHbOYTPOGHMI
PO3BHTOK HE BUABMIN ocobnnBol Hebesnekn npenapary Ans noaeii.

"¢ HOTOKCHYHICTD TA KAHUEPOreHHICTh

OuiHIOBaHHA Fr€HOTOKCHYHOTO ab0 KaHUEPOreHHOTo NMoTeHuiamy BakuuHi He TPOBOAHIOCH.
["eHoTOKCHUHICTE a00 KAHUEPOreHHICTh KOMMOHEHTIB BAKUHHH € MATOHMOBIPHUMH.

PenponyKTHBHA TOKCHYHICTB i BIUIMB Ha PENPOIVKTHEHY (OVHKLIIO

PenpoayKTHBHY TOKCHYHICTD Ta BIVTMB HA JKiHOMY PeNpOmyKTHBHY ()YHKUIKO OLIHFOBATH B X011
KOMOIHOBAHOIO A0C/IKeHHA eMOpiodeTansHOTo, nepel- Ta MOCTHATAILHOTO PO3BHTKY HA KPOJIHKAX.
V usomy pocnigxenni nepury BakunHauito Bakunxoro KOBI-19 Bakunna Snccen nposoauiu
KPOJIHKaM-CaMKaM BHYTPILIHLOM A30B0, Y 103i, 0 B 2 pa3H MepeBHILYE PEKOMEHI0BaHy 103y A/
JUOJINHM, 33 7 IHIB [10 CNAPIOBAHHS, TMIC/IA 4Oro M BBOIH/IH L€ ABI TAKi caMi 1031 NPOTArOM NepioLy
BaritHOCTI (recTauiiiHuii Bik niona — aens 6 i aens 20). Bnans sakumbn Ha penpoaykTHBHY
yukuiio, BaritHicTs, eMOpiodeTanbHNil PO3BHTOK Ta PO3BUTOK NOTOMCTBA He OyB 3adiKcoBaHHiL.

V BariTHUX CaMoK, a TAKOK Y IXHIX NJIOMIB T2 MOTOMCTBA Gy/1H BHABICHI THTPH aHTHTI,
cneuudiunux 10 cnaikoBoro 6inka Bipycy SARS-CoV-2, o BKasye Ha Te, L0 U1i1 OTPHMY BaB
MaTepHHCBKI aHTHTINA y niepioa BariTHocTi. Jlanux wono npoxnkHerHs Bakuunan KOBIJI-19
Bakuuna SlHcceH B rpy/iHe MOMTOKO HeMae.

OKpiM IHLIOTO, 10CIIKEHHS TOKCHYHOCTI (Mpy GaraTopa3soBoMy 3acTOCYBaHHI) BakuiHi y KpoaMKiB
HE MPOIEMOHCTPYBA/IO JKOIHOTO BILIMBY HA CTATEBi OPTraHH CaMLLB, IO Mir O MOripLHTH iX
penpoayKTHEHY (yHKLIO,

6 DAPMALUEBTHYHA IHOOPMALIIS

6.1.  Tlepenik 710NOMizKHUX peYOBHH

10 ¢nakonis/mauka

2-riapokcunponin-f-unknopexcrpun (FTILYT)
Kunenora nuMoHHa MOHOriApart

Eranon

Kucnora xnopuctosoatesa

[Tonicop6ar-80 Hatpiio xiopua

Hartpiio rinpokcun

Tpunatpito unurpar auripar

Boud juis in’exuiii

20 daakonis/nauka

2-riapokcunponin-B-unknogekcrpun (FTILYL)
Kucnora nuMoHHa MOHOTiIpaT

Eranon

Kucnota xnopucrosoanesa

ITonicopbat-80

Hartpiro xnopun

Hatpito rinpokcua

Bona nns in’ exuiii
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6.2. HecymicHicTb

Lleii nikapchkuii 3aci He MO/KHA 3MILIYBATH 3 {HIMMH TiKapekKiMi 3acoGamu abo pO3BOAHTH.
6.3.  Tepmin npuratuocTi

Heposkputi h1akoHu

2 poku ipu Temnepatypu sia -25 °C 10 -15 °C.

BuTArHyBIINA BaKUWHY B HEPO3KPUTOMY dnakoHi 3 MOPO3UIBHOT KaMepH, I MOKHA 30epirati B
X001MIBHIKY 32 Temnepatypu Biza 2 °C no 8 °C y 3axHIIeHOMY Biz CBiT/Ia Micui npoTaroM 3
MicALLB, HE EPEeBHULLYIOYH HAPYKOBAHOTO Ha ynakoBwi TepMiny npuaatrocti (EXP).

[Tics po3MOpOsKy BaHHA BAKUMHY HE CJIiJL 3AMOPOKYBATH MOBTOPHO.

Oco61iBi 3amoBikHi 3axoau npu 36epiranni HaBeneHi y po3aini 6.4.

PoskpuTHii diakon (micis nepuioi NPOKOIy)

JlocnimkeHHs MPOAEMOHCTPYBA/IH, 110 BaKLHHA 36epirac cBoio XimMiuny Ta QizuuHy cTabiIbHICTD hih
4ac BUKOPHCTAHHs MPOTAroM 6 rojiMH 3a TeMNepaTypH Bia 2 °C 1o 25 °C. 3 MikpoOionorigHoi TOUKH
30py, BaKIHHY GakaHO BUKOPHCTATH OIpasy MiC.iA NepLioro NpoKo/oBaHH:A (rakoHa, oaHaK i
MoskHa 36epirath 3a Temnepatyph Bin 2 °C 10 8 °C 10 6 roauu a0 3a KIMHATHOT TEMIIEPaTypH
(makcumym 25 °C) 10 3 rouH Micas Nepuioro NpokoMOBaHHA drakona. Y pasi nepeBHLICHHA
3a3HAYEHOT0 Yacy BiAMOBINANLHICT 3 30epiraHHs Il Yac 3aCTOCY BAaHHA HECe MEIUIHHI IPALliBHUK.

6.4.  Ocobaugi 3anodixui 3axoan npu 3depiranui

36epiraTi Ta TPAHCMOPTYBATH Y 3aMOPOKEHOMY crani 3a Temneparypn Bin -25 °C no -15 “C. TepmiH

NpUAATHOCTI /U1 30epiranua 3a TemnepaTtypH i 225 °C no -15 °C 3a3uHauennii Ha Q1akoHi Ta HA
BTOPHHHiil KAPTOHHi YIIAKOBLI MOPs/L 13 NIO3HAYKOIO «EXP».

TMpu 36epiranti B 3aMOpOKeHOMY CTaHi 3a TEMIEpaTypH Bin -25 °C no -15 °C BakumHy MOYKHa
po3MoposkyBaTh 3a Temneparypu Bin 2 °C 10 8 °C a0o 3a KIMHATHOT TeMnepaTypH:

= 3a Temnepatypu Bia 2 °C go 8 °C: a1s po3MOpOKYBaHHA NAYKH 3 10 a6o 20 akoHamu
3HANOOMTHCA MPUOIH3HO 13 TOAMH, @ U4 POSMOPOAYBaNHA 0AnOro grakona — npudmuzHO 2
rOAHHH.

. 3a KiMHaTHOT Temnepatypu (MakcimyM 25 °C): a1st po3MOpPOIKy BaHHS NAYKH 3 10 ado 20

drakonamMu 3Ha06HTECA NPHOIN3HO 4 TOAMHM, a /LISl PO3MOPOIKYBAHHA OHOTO dakoHa —
npu6musHo | roanHa.

BakuuHy Takoxk MosHa 30epiraTu B XONOAMIBHUKY 32 TEMNEPaTypH Bin 2 °C go 8 °C npotsarom 3
MiCSLIB, HE MEPEBULILYO4H MOYATKOBOIO TEPMiHY npuaatiocti (EXP). [Tics nepeMilieHHA BaKUHHI
B YMOBH 3 Temneparypoto 36epiranus six 2 °C 10 8 °C TepMiH MPUAATHOCTI Ha BTOPHHHIH KapTOHHifH
YNaKoBL C/1i1 3MIHHTH BiANOBITHMM YHHOM | BUKOPHCTATH BAKLHHY a6o yrunizysaTu ii 10 1aTH
3aKiHYeHHA HOBOTO TepMiHy mpuaaTHocTi. [TepBuHHA naTa 3aKiHYCHHSA TepMiHy MPHIATHOCTI MOBUHHA
6yTH Hepo36ip1HBOI0. BakinMHy Tak0K MOKHA TPAHCTIOPTYBATH 33 TeMIIepaTypi Bin 2 °C mo 8 °C 3a
HASBHOCTI BiAMOBIAHMX YMOB 30epiraHHs (TeMnepatypa, 4ac).

[Ticns po3MOpOKYBaHHS BAKIMHY HE MOJKHA 3aMOPOKYBaTH MOBTOPHO.

36epiraTi (1aKOHH B OPATIHATBHII yNAKOBLI /18 3aXHCTY Bill CBIT/A.




KOBIJI-19 Bakuuna flHccen Y HEPO3KPHTHX drakoHax 3a TemMnepaTypi Bin 9 °C 10 25 °C
AAMIIAETHCA CTAGUILHOIO TIPOTATOM 12 FOIMH. Lle He € peKOMEHI0BAHOKO YMOBOKO 36epiranss abo
TPAaHCTOPTY BAHHA, ane 1i MOKHa BHKOPUCTOBYBATH 1A MPHAHATTA pileHHs 100 3aCTOCY BAHHS ¥

pasi THMYACOBHX KO/THBAHL TEMIEPATypH NpOTATOM TPHOX micsALiB 30epiranHs 3a TeMreparypH Bil
2°C no 8 °C.

VMOBH 30epiranHs Mic/is NepLIoro po3KpHTTA dnakona aus. y po3aim 6.3.

6.5. Tun Ta BMICT NepBHHHOT YNAKOBKH

2,5 mn cycnensii y 0araton03080MY nakoni (cxnio I Trny) 3 rymoBoio npo6KoI (3 XJ10polyTHITY 13
dTopnosiMepHUM NOKPHTTAM), ATFOMIHIEBHM OOTHCKOM Ta CHHBOIO [IACTHKOBOK KPHUIKOHO. Kowmen
hnakos mictuth 5 103 0,5 ML

Posmip ynakosku — 10 abo 20 6araTon030BHX (aKoHiB.

Ha puHKY MOMKYTb Oy TH npeACcTaBJieH] He Bel pO3MipH YNAKOBKH.

6.6. Cneniaabui 3axoan Oe3neKH Npu OBOKEHHI 3 HEBHKOPHCTAHMM JIKAPCHKHM 32C000M
a60 BUIXOAAMH JiKAPCBLKOro 3a¢00y

| HCTPYKILiSA 31 3aCTOCYBAHHA Ta NOBOIKEHHA

[1106 3a6e3neunTH CTePUIBHICTh KOAKHOT 103H, 3 HI€10 BAKLIMHOIO TIOBUHEH NMpPaLoBaTH MeaHUHKI

npauiBHNK B aCENTHYHIX YMOBAX.

o  Tlic/is po3MOpOKYBAHHA BAKLMHA rOTOBA 10 3aCTOCY BAHHA.

e  BakuuHa MOMeE MOCTABJIATHCA Y 3aMOPOKEHOMY BUrIAMI 32 Temnepatypi Bia -25 °C 10 -15 °C
a00 po3MOPOKEHOIO 32 TEMIICPATYPH gin 2 °C no 8 °C.

e  Bakuuuy He clijl 3aMOpOKYBATH MOBTOPHO micsis pO3MOPOKYBAHHA.

e 36epirati Gnakonu B OpuriHABHIil YTaKOBUI /1S 3AXHCTY Bin cBiTNA Ta (PIKCYBAHHA TEPMIHY

NPUAATHOCTI JUIA Pi3HHX YMOB 3Gepiranus (y BIINOBIIHHX BUNALKAX).

SIKIIO BAKIIMHA HAJIMIIJIA IO BACY 3A
TEMINEPATYPH sia -25 °C a0 -15 °C, ii moxkna:

MOPOKEHOMY BHIJISAI 3A

_[——ﬂ ABO

36epiraT B MOPO3HALHIil Kamepi 36epiraTi B X0/10AHILHHKY

e Bakuuny MoxHa 30epirati Ta o BakuuHy TaKoxk MojkHa 30epirath Ta
TPAHCIOPTYBATH Y 3@MOPOKEHOMY TPAHCTIOPTYBATH 33 TEMIEPATypH Bill 2°Cpo8°C
cTaui 3a temnepartypu Bix =25 °C 10 - npoTArom 3 MicsiliB, He NEPEBHLLYIOH
15 °C. nouarkoBoro Tepminy npuaatHocti (EXP).

e Tepmin npuaaTHocTi s 30epiranus « Tlic/a nepeMillleHHs BAKLHH B X0J10AHIb
3a3HayeHuii Ha drakoul Ta Ha remneparypn Bia 2 °C no 8°C repmin npi
BTOPHHHIil KAPTOHHIi yNakoBwi Nopsi Ha BTOPHHHI KapTOHHII yaKoBLL C/1i/ 3!
i3 nozuaukoro «EXP» (11B. BIAMOBIAHAM UHHOM | BHKOPHCTATH BAKIUILY 200 -
po3ain 6.4). yTHAI3yBaTH ii 710 1aTH 3aKiHYeHHA HOBOT TepMiH

npsiaatHocTi. llepBHHHEA aTa 3ARIHYEHHH
TepMiny NpHAATHOCTI noBUHKA OyTH /1
Hepo30ipAHBOIO0 (IMB. po3ain 6.4). =



SIKILIO BAKIIMHA HAJIHIILIA 10 BAC Y PO3MOPOKEHOMY BUTJIAIL 3A
TEMIEPATYPH 2-8 °C, iii caia 3bepiraTi B X0J0ARABHIKY:

Be

A He 3aMOpo>KyBaTH MOBTOPHO, SKILO BaKLHHA Ha/liiiia Bke po3MOPOKEHOK 3a TeMepaTypH BiX
2°C no 8 °C.

TMpumiTka: Ko BakUHHA HAZIHULTA B XONOANIBHHUKY 34 TeMIepaTypH gin 2 °C no 8 °C,
nepeBipuTH, 4H OY/10 OHOBICHO ATy 3aKiHYEeHHA TePMiHy MPHIATHOCTI MPH OTPUMAHHI MiCIEBHAM
MoCTauATLHIKOM. SIKII0 HOBOT IaTH 3aKiHUeHHsS TEPMiHY NPHAATHOCTI HE BHIHO, 3BEPHYTHCA 10
MiCLIeBOro MOCTAYATBHHIKA i epeBipHTH AATy 3aKiHUEHHS TEPMIHY MPHAATHOCTI BAKIMHH NPH
3GepiranHi B XonoauIbHuKy. [lepen pO3MilIEHHAM BaKLMHM A5 30epiraHHs B X0N0IWIBHHKY
333HAYMTH HA KAPTOHHII YNaKOBLI HOBY AATY sakingenns Tepminy npuaarnocti. [lepsunna nata
JaKinueHNs TePMiny NPHAATHOCTI MoBHHHA Oy TH Heposbipansoio (1us. po3ain 6.4).

b.

X0JOAHIbHIKY 200 npH KiMHaTHI# Te

SIk1o BaKIHA2 30epiracTbes y 3aMOPOKeHOMY BHIUISAI, PO3MOPOKYBATH thaxon (-u) B
MEepaTypi nepea 3acTOCYBaHHAM

e
. Poimopoxysati PoimopokyBaTh
Poimopoiy- [ ABO NPoTATOM HPOTArOM
BaTH 4 roamn 1 roaun
APOTATOM
13 roaun Tl D
e
Po3MOpOKYBATH B XOM0AHABHHKY Po3MOpOXKYBATH 32 KIMHATHOT TEMIEpaTypH
e Tlpu 36epiransi B 3aMOPOKEHOMY CTaHi 3a o Tlpu 3Gepiradui B 3aMOPOXKEHOMY CTaHi 3a
temneparypi Bia -25°C no -15°C: qa Temnepatypu i1 =25 °C a0 =15 °C,
posmopoxyBaHHs nauku 3 10 ado 20 kapronHy nayky 3 10 a6o 20 pnakoHamu
dnakonamu 3HanoONTHCS NpUdIM3HO 13 abo okpeMi (TakoHH €11 PO3MOPOXKYBATH
TOJIMH, a U PO3MOPOXKYBaHHA OIHOTO 3a KIMHaTHOI TeMnepaTtypH (MakKCHMYM
(akona — npuGIM3HO 2 roANHA 32 25°C).
temnepatyps Bia 2 °C no 8 °C. ¢ Jlna posmoposkyBanns naukiu 3 10 ado 20
e SIKUIO BaKIMHA BUKOPHCTOBYETHCA HE OJIpasy, dhakonamu 3HANOOHTECS NPHOIH3HO 4 A
JOTPHMYBATHCA IHCTPYKLIH, HABEICHHUX Y TOMMHH. I N
po3aii «30epiraTi B XOMOANILHUKY». o JIna po3MOpOKYBAHHA OKPEMUX (hiiako |
e 3Gepiratu (IaKOHH B OPHTiHANBHII YNAKOBLL 3Hano6uTLCa mpubnusHo 1 roauua. i
JAJIA 3aXUCTY Bil cBiT/a Ta (ikCyBaHHA s Bakuuna 3a temnepatypu Bin 9 °C no
TepMiHy NPHAATHOCTI 714 Pi3HHX YMOB 25 °C 3aanmaeTbest cTadiibHOoK0
36epiranss (Y BIANOBIAHHX BANAAKAX). npotsrom 12 roamn. Le e €

PEKOMEHI0BAHOK YMOBOIO 30epiraHis O
TPaHCMOPTYBAHHA, ajle TT MOXKHa
BHKOPMCTOBYBATH /UIA MPHITHATTA pil

A He 3aMoposKyBaTH MOBTOPHO Mics
PO3MOPOIKYBAHHS.
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L110/10 3aCTOCYBAHHA Y pa3i THMUACOBHX
KOJIMBAHb TEMTICPATYPH.

s SIKIIO BAKIIMHA BHKOPHCTOBYCTHCA HE
0/1pa3sy, 10TPUMYBATHCH IHCTPYKLIiA,
HaBE/IEHHX Y po3aini «30epiratu B
XONOIHIBHHKY».

A He 3amoposkyBaTi NOBTOPHO nicns
PO3MOPOKYBAHHA.

[eperipka d1akona Ta BAKIHHE

e Baxkuuna KOBIJI-19 Bakunna SHccen — ue nposopa ado CHIBHO ONa’iecleHTHa CY CreHsis,
GesbapsHoro abo 3nerka xosToro konsopy (pH 6-6.4).

o [Ilepen BBemeHHAM BAKUHHY CJIiJI Bi3yanbHO MEPEBIPHTH HA HAABHICTH MEXaHITHHX BKIOYEHD TA
3MIHH KOJIEOPY,

e [lepen 3actocyBanusaM ()IaKOH €T Bi3yaJbHO NMEPEBIPUTH HA HAABHICTE TPILIMH a00 Oy 1b-SKHX
BIIXWIICHb, HAMPHKIA] 03HaK Qanseudikaii,

V pasi BusBneHHA OyIb-AKNX BIIXHIEHb HE C/Ti BBOAHTH BAKLINHY.

[MinroToBxka Ta BBeleHNs BAKIHHH

5.4 10 CEK

\

Mepemimaru Bmict paakona  Habparn y mnpuun 0,5 ma Brectn 0,5 ma

DGEPCH\'HHMII KpPYTroBHMHA

pyxanii

¢ [lepen BBegeHHAM 103H * 1llo6 HaGpath oaHy o103y e BpoauTH nuuIe 1WIAXOM
BaKLIHHH MEPEMILLIATH BMICT 0,5 mu i3 Gararogososoro BHYTpPiluHBOM 530801
¢nakoHa oGepeKHUMHU (1aKoHa, BHKOPHCTOBYBAaTH in’exuii B genpTonoiGHuii
KPYTOBUMH PYXaMH Yy CTePUIILHY FOJIKY Ta M3 (auB. po3ain 4.2).
BEPTHKAIBLHOMY CTEPHIIBHANA mmpuu (Ine.
NOJI0/KEeHHI IPOTATroM po3nin 4.2).
10 cexyna.

A I3 6araroxosoBoro
t1axona moxkna nabpaTn
MAKCHMYM 5 103. 3aHiiKu
BaKUMHH Y dnakoui micss
HAOHpaHHA 5 103 yTHII3YBATH.

* He crpyurypati.




e. 36epiranna nicis Nepmoroe NPoKoJAOBAHAA

M zﬁ?lf““ no 30epiraTi 10
. FORMN ABO 3 roaun

—

3adikcypaTn aaTy Ta Hac, e [licna nepioro ¢ [Ticna nepuioro

KO IH (ll."laKUH ['J'li.'l [MPOKO/IKOBAHHA IMPOKOTHOBAHHA

BHKHHYTH (nakoHa BaKUMHY (nakoHa BaKUMHY

e [licns nepioro MoO¥Ha 36epiraTh 3a MoOxHa 30epiraTi 3a
MPOKOMOBaHHA (h1akoHa TeMIepaTypu Bix KIMHATHO1
Ha eTHKETLI KOKHOTO 2°Cno8°Cpno6 TeMnepaTypH
¢naxona sadikcysatu FOMH. (maxkcumym 25 °C) mo
1aTy Ta yac, KoM ¢aKoH ¢ SIKu10 BaKUMHA He 3 roaun (uB.
CITiJL BAKHHYTH. OyJia BUKOpHCTaHa posain 6.3).

A Siokann SUREBRET MPOTArOM UBOTO Hacy, . flmuo BaKIHHA HE

YTHITI3YBATH 11, Oyna BUKOpHCTaHa

BaKLMHY 0Ipasy micsa

NpOTAroM UbOTO
neporo NpoKoOJIBaHHA.

yacy, yTHII3yBaTH ii.

Yruaizaunis

bynb-AKy HeBUKOPHCTAHY BaKIMHY abo0 i1 BIIXOOM CIi YTHIII3VBATH BiAMOBIZIHO 10 MiCLEBHX
pexomeHaauiit mwono papmaueBTHYHUX Biaxoais. [ToTeHuiiini po3nuBu cnia aesindikysaty 3a
J1I0noMOroko 3aco0iB, L0 MAIOTh BipyMLMIHY KO MPOTH aI€HOBIPYCIB.

7 BJIACHUK PEECTPALIMHOIO MOCBIIYEHHSA

«Anccen-Cinar Inteprewnn HB»
Typuxoytceser 30

B-2340 Bepce

Benpris

(Janssen-Cilag International NV
Turnhoutseweg 30

B-2340 Beerse

Belgium)

8 HOMEP(-H) PEECTPAUIHHOTIO(-UX) MOCBIAYEHHSA(-Hb)

EU/1/20/1525/001
EU/1/20/1525/002

9 JIATA MEPLIOI PEECTPALUI/MEPEPEECTPALLT JIIKAPCBKOI'O 3ACOBY
Hara nepuoi peectpauii nikapcekoro 3aco0y: 11 6epesna 2021 p.
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Jlncrok-sraaanm: Indopmauis 11 nanicnra

KOBIJI-19 Bakunna Succen, cyenmensis aas in’ exuii
KOBIJI-19 Bakuuna (Ad26.COV2-§ [pekombitaHTHa])

¥ 1leii nikapebknil 3aci nianArae 1041aTKOBOMY KOHTPOIIK. Lle 103BONHTH NPUILBHAIMTH 301p
indopmauii woao Gesnexku. Bu MoxeTe 10MOMOITH, FOBIIOMIIAIOYH NPO MOKJINBI HebakaHi ehexTu.
Jlus. Kineus po3aity 4 ans orpumanss indopmaii npo Te, SKHM UHHOM CITil NOBIAOMIATH NPO
noGiuHi peakuii.

IMepea BBEACHHAM BAKIMHE YBAAHO T2 NOBHICTIO 03nafiomMTecs 3 JIMCTKOM-BKJIAJTHIIEM,

OCKLTBLKH Bill MICTHTH BAKINBY U5 Bac indopmauiio.

- 36epexiTh Leil IMCTOK-BKIanil. MoXKIHBO, BaM J10BEAETLCA NPOHHTATH 11 e pas.

- SIKWIO Y BAaC BUHMKHY Th 10J1aTKOBI MHTaHHA, 3BepHITBCA 110 Tikaps, GapmauesTa abo
MeJCecTpH.

- SIKIIO y BAC BHHMKHYTH OyIb-1Ki N0Gi4HI peakwit, NPOKOHCYIBTYiiTecs 31 CBOiM JiKkapem,
dapmauesTom aGo MeaHdHOK cecTpoio. Lle MokyTs OyTu 6y ab-aKi nobiuui edexty, 30kpema
e(ekTH, He nepestiveni B UbOMy JNCTKY-Baammwi. Jus. posain 4.

3MiCT HBOro JIHCTKA-BRKIAANIIA

11{o take KOBIJI-19 Bakumna SHcceH i Uig 40ro BOHa BUKOPUCTOBYETHCA?
11lo Bam cin suath nepen otpumanism KOBIJL-19 Bakuuna Snccen?

Sk 3actocosysatin KOBIJI-19 Bakunna Axccen?

Mosknusi noGiuni peakuii

sk 36epiratn KOBI/I-19 Bakuuna fAnccen?

BMmicT ynakosky Ta iHwa inopmatis

Ovon: B LR By b

1. o take KOBIJI-19 Bakuuna Sluccen i 115 40ro BoHa BHKOPHCTOBYCTHCS?

KOBIJI-19 Bakuuna SlHccen — 1€ BAKUWHA, [0 BHKOPHUCTOBY €THCA [UIA npodinakTHKH
kopouasipycHoi xeopoGu (COVID-19), cnprauHerot Bipycom SARS-CoV-2.

KOBIJI-19 Bakuuna SIHCCeH NPH3HAYAETECA IOPOCTHM 0c00aM BiKOM Bia 18 pokie.
Bakuuna 3Myury€e iMyHHY cucTemy (NMpHpoaHuit 3aXHCT opraizmy) BHpOO/IATH aHTHTLIA Ta

criemianbHi 6ii Kpoe' AHi Tiibua (nefikowmn), mwo GopioTees 3 Bipycom, hopmyioun IMyHITET MPOTH
COVID-19. JKoaeH KOMIOHEHT L€ BAKUMHH He MOKe CIPHYHHMTH po3srTok COVID-19.

2. 1o ram cain amaru nepen orpuvanuam KOBLI-19 Bakuwnn fnccen?

He caia BAKUHHYBATHCS, AKUIO!
. y BaC ajiepris Ha Ailody peqoBuHy a00 Oy/1b-AKHIT IHIUIHI KOMIOHCHT wiel BaKUHHY (TIepesik
HABEIEHMUIi B po3iti 6).

OcodauBOCTI 3aCTOCYBAHNSA
TMepen BBeAeHHAM BakuuHu NOBiIOMTe CBOTO nikaps, papmanesta abo MeIHMHY CECTPY:

. AKIIO Y MHHYJIOMY BH [EPEHECITH TSKKY alepriuuy peakilo Ha Oyab-AKY iH €KL IHLIOT
BAKLIMHH,

. AKIIO Y MHHYJIOMY BH BTPAuasi CBIIOMICTb MIC/IA BBEACHHS [OJIKH;

. SIKILIO 3apa3 BH CTPAKIACTE BiA TSUKKOT iH(eKLii 3 BHCOKOIO TeMTepaTypolo (Bilie 38 °C).

OpHaK B MOKETe BAKIIMHYRATHCS, AKIILO Y BAC CMOCTEPIrAEThCH MIHLLIE HE3HAUHE _

MiABHILEHHS TeMMepaTypH a60 IHEKLLA BEPXHIX AMXATbHHX LUTIXIB, HANPHKIAL 3acTy/d;
. SKLLO y BAC JIErko 3" ABASI0THCA KpoBoTedi abo cHuli, a60 AKILO BH NpHiiMacTe JKH, 1O -

PO3PIAKYIOTH KPOB (AHTHKOATYIAHTH), 1A 3anoBiraHHsA yTEOPEHHIO TPOMOIB. :




. AKIIO BAlla IMYHHA CHCTEMA He TPALIoe HaTIEKHIM HHHEOM (imynogediunt) abo B
npuiiMacte KM, WO nocaabmoTs IMYHHY CHCTEMY (HamnpHKIa/, BUCOKI 103K
KOPTHKOCTEPOI/1iB, IMyHOACTIPECAHTH a0 nikapcbKi 3ac00H 1A IKYBaHHA Paky):

Ananoriuno inmmm sakuinam, KOBI/I-19 Bakunna Snccen Mo ke 3aXHCTHTH HE BCIX BAKLIMHOBaHNX
oci. Hapasi TpuBasticTh 3aXHCTY, 1O 3a0e3netye BaKUMHa 114 BAKUHHOBAHMX ocib, HeBioma.,

Mopywenns 3 60Ky Kposi

IoeHanns TPOMGIB | HH3BKOTO piBHA TPOMBOUMTIB (KTITHH, 1O BiINOBIAIOTH 3@ 3rOPTAHHA KPOBi) B
KpOBi miciA BakumHauii BakunHoio cnoctepiranocs ayxe piako. Lle Bkmoyae THKKI BUMAIKH
YTBOpEHHS TPOMOIB, Y TOMY UHCITI B HE3BUUHIX NinAHKAX, HAMPHKIA Y MO3KY, Ui, KHUICYHHKY i
cenesinii. B geskHx BHNAAKax yTBOPeHHS TPOMOIB CYMPOBOIIKYBATIOCA KPOBOTEHEIO. Lli Bumaakmn
BHHHKAIH POTATOM MepIIHX TPhOX THAKHIB MiCIIA BaKLHALLT epeBakHO Y KiHOK Bikom 10 60 pokiB.
[MoBizoMassI0CSH PO JIeTaNbHMIT HACTIA0K.

Skumo y Bac BUHHKAIOTh CHIIbHI a0 mocTifini ronoBHi Goi, CyA0M#, 3MIHH MCHXIYHOTO CTAHY abo
BTpATa 4iTKOCTi 30pYy, HE3PO3YMiNTi CHHILI Ha LKipi Yepe3 KiJbKa AHIB MiC/A BAKUMHALIT 11032 MEXKaMH
MiCIISt BECICHHSA BAKIIMHH, KPYTJli UATOYKH 11032 MEKaMH MICLA BBEICHHS BAKLIMHH, 3a1MUIKA, Oinb y
rpY/IAX, HOrax, HaGpaKu Hir aGo noctifimit Gue y JHBOTI, HeraiiHo 3BEPHITHLCA 38 MEIHYHOIO
TOMOMOroio. [ToBiIOMTE CBOTO JiKaps PO Te, 11O BH HELIOIaBHO OTPUMAIK BakimHy.

Jditn Ta mianiTen
JactocyBanis Bakuuuu He PEKOMEH/IOBAHE JIiTAM BIKOM 10 18 pokis. Ha choromsi icnytoth
oGMeskeni 1ai npo 3actTocyBanna Bakumuey y AiTeif Ta mianiTKiB BIKOM 10 18 pokiB.

Biaemonis Bakuunn KOBII-19 Bakunna Slnccen 3 inmumu JikapebKumMu 3acobamu
sIkuio BM NpHiMacTe, HelwoAaBHO NpHiiManu abo MoxKeTe NpHiAMaTH Gy ae-sKi iHWI JTiKapebKi 3ac00u
i BAKLMHY, TIOBLIOMTE NPO Le cBoeMy Jikapio, papmauesty abo MeaH4HIi cecTpi.

3acTocyBanHs Y nepioa BariTHocTi a0 roayBaHHA rpyIio
SIKI10 BH BariTHI 260 rofyeTe FPYAMO, AyMacTe, o MoxeTe OyTi BariTHuMi abo riaHyeTe
3aBariTHITH, Nepea BaKUMHALIEIO NopasTecs 3 MikapeM, papMauesTom ab0 MeIHYHOK CECTPOIO.

3aarTHicTs BIIMBATH HA WBHIKICTH peakuii NPH KePYBAHHI ABTOTPAHCNIOPTOM a6o poborTi 3
iHmIME MexaHisMaMu

Jesixi noGiuni edextn Bakuuuu, nepesiveni B posaini «MosiBI o0iuHi peakilii», MOKYTh
BIUTHHYTH HA BALly 31ATHICTE KepYBATH TPAHCIIOPTHHMH 3aC00aMH T4 NpaLioBaTH 3 MeXaHi3MaMH.
llepu HIK KepyBaTH TPAHCMIOPTHHMH 3ac0o0amu Ta NpalosaTy 3 MEXaHi3Mamil, AouexaiiTecs
JHUKHEHHS LUX eeKTiB.

Bakuuna KOBIJ/I-19 Baknuna Slnccen MicTHTL HATPIi
B 1 103i (0,5 M) 1bOTO JTiKapchkoro 3acoby MiCTHTHCA MeHLIe 1 MMOTL HaTpito (23 Mr), TOMY HOTO
MOKIHA BBLKATH TAKHM, LIO 11€ MICTHTL HATPiIO.

Bakuuna MICTHTB €TAHOJ

1 n03a(0,5 M) uiei BaKIMEM MiCTUTB 2 Mr ciHpTY (eTanony). KinbKicTs eTanoiy B wiii BaKuMHi
eKBIBATHTHA KiTLKOCTI MuBa 260 BUHA, 10 He nepeBuiuye | M. Heseuka KibKICTh CIHPTY HE
MAaTHMe NMOMITHOTO BILUIHBY Ha OPraHi3M.




3. Sk sacrocopysatn Bakuuny KOBLI-19 Bakuuna SAnccen?
KOBIJI-19 Bakuuua SiHccen BBOANTBCA Y M'513, 3a3BHuail y maede.
SIKy 103y BAKIIHHE BH 0TPHMACTE

Bawm BeexyTs 1 03y (0,5 mn) KOBLI-19 Bakuwna SAHccen.

IMicas i’ exuii Bam nikap, dapmaiesT abo Me1H1Ha CecTpa CIIOCTEPIraTHMY Th 3@ BalIHM CTAHOM
npoTAroM npuban3HO 15 XBUIMH 11 BHABICHHA O3HAK MOITHBOT anepriyHol peakuii.

SIK110 Y BAC BUHUKHYTH OY1b-Ki 101aTKOBI 3aMHTAHHA CTOCOBHO 3aCTOCYBaHHS LIET BAKIIMHH,
NPOKOHCY/ILTYIiTECH 3i CBOIM JliKapeMm, ¢apmauesTom ado MEAHYHOIO CECTPOIO.

4. Momausi nobiuni peaxuii

Ak i Bei nikapebki 3acobm, Bakimna Moe BUKIHKATH noGivni peakuii, xoua il He B ycix. binbiwicTs
noGiuHMX peakuiil BuHMKae yepe3 1-2 aHi mic/s BaKLMHALIT.

HeraiiHo 3BepHITHCA 32 MEIMYHOIO JI0TIOMOT0I0, AKIIO NPOTATOM 3 TpKHIB MicA BAKIMHALLIT Y BAC

3’ ABUTHCS OYIb-AKHMIl 13 X CHMITOMIB:

e  cunbHi 60 noctiitui ronosui 6071, BTpaTa 4iTKOCTI 30pY, 3MiHI MCHXIYHOrO cTaHy abo Hanaau
(cynomu);

e sammmka, Ginb y rpyasx, HaGpAKM Hir, 6116 y HOrax abo noctiiHui 0ink y HKHUBOTI;

e  He3BMUHi CHHLI HA LIKipi 260 KPYTli USTOYKH M03a MEKAMH MICLA BBEICHHS BAKIMHH.

SIKIIO Y BAC 3’ ABMIMCA CHMITTOMH TAKKOI a/IepridHot peakiiii, neraiino 3BepPHITHCA 32 MEIHUHOL
nornomoroio. Taki peakuii MO/KYTh BKIHOHATH NMOEAHAHHA Oy 1b-AKHX i3 3a3HAUEHUX HHKYE
CHMIITOMIB:

®  3AMAMOPOYEHHS;

3MiHH cepLeOHTTs,

3a/IMLIKA;

CBUCTSYI XPHITH;,

Habpsak ry0, o0muusa ado ropna;

KpPONUB AHKa a60 BHCHII,

Hyz10Ta abo GMHOBaHHA;

GiNb y JKMBOTI.

[1n BaKLMHA MOJKE BUKJIMKATH Taki MOGiuHi peakuii:

Jly’Ke 4acT0: MOKYTh BHHHKATH B Ginblue Hix 1 ocobu 3 10
1o0BHuMI GiIb,

HY/10Ta;

Olnb y M’ A3ax;

6inb y Micii BBEIEHHA;

CHJIbHA BTOMA.

Yacro: MOXKyYTh BUHHKATH B He Giblue Hik 1 ocodn 3 10
NOYEPBOHIHHA Y MiClli BBEACHHA,

HaOpsK y Miclll BBEICHHSA;

03HOD;

oink y cyrnobax;

Kawenb;

rapsayka.




HeuacTo: MOKyTh BUHHKATH B He Ginbure ik 1 ocodn 31 100
*  BHCHI,

e M #30Ba cnadKICTh;

e  (iib y pykax ado HOrax;

rimayTTa cnabkocti;

MOYYTTS 3aralbHOrO He3IyKaHHs,
YXaHHA;

Oink y ropi;

Oinb y CIIHHI;

TpeMop;

MiaBHILEHA T TIHBICTb.

Pinko: MOy Th BUHHKATH He Ginbire Hik y 1 ocobu 3 1000
e anepriyHa peaxitis;
®  KpONMB'AHKA.

Jlye piIko: MOKYTh BHHHKaTH He Ginbiue Hixk y 1 ocobu 3 10 000
e  TpoMOM 4aCTO B HE3BMYHUX MiCUAX (HANPHKAA, Y MO3KY, nevinul, KHIWEeYHHKY, cenesinui) y
MOCAHAHHI 3 HU3bKHM PiBHEM TPOMGOLMTIB y KPOBI.

YacroTa HeBigoMa (HEMOKIMBO BH3HAYMTH 32 HAABHAMH JaHHMN)
e TsKKA allepriuHa peaxiia.

IoBinomTe cBOEMY Jikapio, papmalierTy abo MeaHdHiii cecTpi npo noGiuni peakuii, sxi Bac
TypOyrOTH 200 1I0Bro He 3HHKAIOTh.

[Mogizomaenus npo nodivni peaxuii

SIKLLO Y BAC BHHUKHYTH Gy/1b-aKi noGi4Hi peakuii, IpOKOHCYABTylTecH 3i cBOiM niKapeM,
dapmanesTom abo MeaHuHOK0 cecTpoio. Lle MoxyTh GyTH Oy ab-aki noGiuHi eexrn, 30kpema edexTH,
He nepesiveni B LbOMY JMCTKY-BK/1aanii. Bi Takoxk MoxkeTe NoBIIOMHTH PO noGivHi peakuii
Ge3nocepenHbO 3a I0NOMOTOI0 HALLIOHATIBHOT CHCTeMH NOBIAOMIICHE, 3a3HaueHoi B Jlonatky Vi
3a3HAYNTH HOMep cepii/naprii (3a nassuocti). [ToBizomagioun Npo noBivHi peakuii, BH MOKeTe
J0MOMOrTH Ginblire Ai3HATHCA MPO Ge3MeYHiCTh ULOro JiKapchKoro 3acoly.

5. Sk 36epiratu Bakuuny?
36epiraiiTe BakuHHy B HEZOCTYTHOMY A JiTeil MiCL Ta 11032 MOJIeM IXHBLOTO 30pY.
36epiraTh (1aKOHH B OPHriHABHIl YNAKOBLI 114 3aXHCTY BiJ CBITIA.

BianosigansHicTh 3a HanexkHe 36epiraHu Wiel BaKLHHNA Ta YTHII3aUii0 OyIb-1KOro HEBHKOPHCTAHOTO
NpoAYKTY HECYTsh paul jikap, papmanent abo MeIrIHa cecTpa.

36epiraTH Ta TPAHCIIOPTYBATH Y 3aMOPOKEHOMY CTaHi 3a Temneparyph Bia -25 °C no -15 °C. Tepmin
NpHAATHOCTI A7 36epiranys 3a Temnepatyph i -25 °C 10 -15 °C 3asnauenuii na draxosi Ta Ha
BTOPHHHIi KaPTOHHIi yakoBui nopsia i3 nosHaukoro «EXP».

ITicas po3MOpOKYBAHHS BAKIIMHA FOTOBA JI0 3aCTOCYBAHHA. BaKIMHA MOXKE MOCTABIATHCA Y
1aMOPOKEHOMY BUIJISI 3a TemneparypH Bia -25 °C mo -15 °C abo po3MOpoKeHOO 3a TeMIepaTypH
i 2 °C no 8 °C.

ITpu 3Gepiranui B 3aMopokeHOMY cTaHi 3a Temnepatypu Bia -25 °C 10 -15 °C pakuuHy MOkHA
po3moposkyBari 3a Temneparypu Bia 2 °C g0 8 °C abo 3a kKiMHaTHOI Temneparypu: .~
e 3a temneparypu Bia 2 °C a0 8 °C: s posmoporkysanHs nauky 3 10 aGo 20 gnakoHamu
3Han06uThCA NpUGAN3HO 13 rommH, a 1S PO3MOPOKYBAHHS OIHOrO (riakoHa ~— MpHOIH3
FOIMHA. / >



e 3a kiMHaTHOT Temnepatypu (Makcumym 25 °C): 1s posmoposy Banna nauku 3 10 ado 20
dhrakoHaMu 3HaZOGHTHCA NPUOIN3IHO 4 TOANHM, A [IA POIMOPOIKYBAHHA 0AHOTO (akoHa —
npubnuino | roanya.

BakuuHy He ¢/1i1 3aMOPOIKYBaTH NOBTOPHO MIC/Is PO3MOPOKY BAHHA.

BakiumHy Takok MokHa 36epiraTi B XonoanibHIKy 3a Temneparypu Bin 2 °C 1o 8 °C npotarom 3
MiCALIB, HE MEPEBNLIYIOUH TOYATKOBOrO TepMiHy npuaaTHocTi (EXP). Tlicas nepemileHns BaKUHHA
B YMOBH 3 TeMnepaTypoio 30epiranus i 2 °C 10 8 °C TepMiH npuaaTHOCTI HA BTOPHHHIMN KapTOHHII
YNaKoBIi C/1iA 3MIHHTH BIANOBIAHMM YHHOM | BHKOPHCTATH BAKLUMHY ab0 yTHIII3yBaTH ii 10 1aTH
3aKiHYEHHA HOBOTO TepMiHy npHaaTHocTi. [TepeHHHa naTa 3aKiHUYSHHS TepMiHY NPHAATHOCTI MOBHHHA
6y Hepo3GipnuBoi0. BakiuHy Takoxk MOKHA TpaHCTOpTYBaTH 3a Temneparyph Bin 2 °C 1o 8 °C 3a
HAasIBHOCTI BIATNOBIIHUX YMOB 30epiranHs (TeMneparypa, 4ac).

6. BwmicT ynakoBku Ta inma indopmauis

Criaan Bakunuu

o Jlif04010 PEUOBHHOIO € aNeHOBIpYC 26-r0 THITY, Wo Komye craiikosuii rikonpotein SARS-CoV-
2% (Ad26.COV2-S). B 1 103i (0,5 M) Bakuuuu Mictuthes He meHwe 8,92 log10 indexuiiinmx
oaunns (10).

*  BupoGneuo 3a nonomoroto Texxosorii pekomGinantanx JJHK y kaitunniii ninii PER.C6
TetR.

Bipye, 1110 MiCTHTLCA Y Liil BAKUMHI, BBAKACTHCA FEHETHYHO MOAH(IKOBAHUM OPraHi3MOM
(I'MO).

e [Huwi KOMIOHEHTH (TONOMIXKHI PEHOBHHM):

- 10 ¢naxonis/navuka: 2-rinpoxcunponin-f-unknonexctpun (I'TLJT), kucnota J1MMOHHA
MOHOIIIPAT, €TAHOJ, KMCJIOTA XJIOPHCTOBOIHERA, nojicopdar-80, HAaTpilo X0pKi, HAaTPiKO
riApOKCH, TPUHATPIIO UMTPAT ANTiApaT, BoAa Ans iH ekuiii (nuB. po3nin 2 «Bakuuuna
Suceen npotu COVID-19 mictuts Hatpiii» 1 «Bakunna SAnccen npotu COVID-19 mictuts
eTaHoI»).

- 20 ¢nakonis/nayka: 2-rigpokcunponin-B-uuknonekctpun (I, kucaoTta aumonHa
MOHOTIIpAT, eTAH01, KHCI0Ta XJI0PHCTOROIHEBA, Monicopbat-80, HATPIKO XJI0pHI, HATPIKO
riapoKcHa, Boaa A ik ekuiil (1uB. posain 2 «Bakuuna Ancced npot COVID-19 mictuts
Hatpiii» i «Baxunna fAnccen npotu COVID-19 MicTuTh eTanon»).

Sk purnsgac Bakuuna KOBII-19 Bakunna Huccen i BMicT ynakosxu

Cycnensis ang in’exuiii. Cycnensis npo3opa abo ciibHO onanecueHTHa, besdapsHoro ado 3erka
sopToro konwopy (pH 6-6,4).

2,5 mn1 cycnensii y 6aratonozosomy (prakoni (ckno [ THny) 3 ryMoBoto npoGKoro, anioMiHieBHM
00THCKOM Ta CHHBOIO TUTACTHKOBOK KpHLIKow. Koxen dnakou mictuts 5 mo3 0,5 M.

KOBIJI-19 Bakuuna SIHcceH BUMYCKAEThEA B nayui, uo Mictuts 10 aGo 20 Gararonososnx Ppiakonis,

V npoaaky MOKyTh OYTH NpeacTaBaeHi He BCI pO3MIpH YHAKOBKH.

Biacuuk peectpauiiinoro nocsiauenns
«Snccen-Cinar Inrepreman HB»
Typuxoytceser 30

B-2340 bepce

benpris

(Janssen-Cilag International NV
Turnhoutseweg 30

B-2340 Beerse

Belgium)




«Snccen Papmanestika HB» (Janssen Pharmaceutica NV)

Typuxoyrceser 30

2340, beepce

Bensrig (Turnhoutseweg 30
2340 Beerse

Belgium)

Hna OTPHMAHHA inbopmattii MPo KOHKPETHOrO BUPOOHHKA BAKLIHHH, AKY BH OTPHMAITH, 3aMULiTh
HOMep NapTil, 3a3HadeHuii Ha hapTDl-!}{lH navil a6o GraKoHi, Ta 38’ LKITECA 3 MiCUEBUM
npencTaBHUKOM BriacHHKa peecTpaliiiHoro noceia4eHHs.

Jlna orprManna 6yab-sKoi 10aTKoBoT iHdopMmatii npo ueii TikapchKuid 3acif 38" SOKITECH 3 MiCLEBUM
MPeICTABHUKOM BJIACHHKA PEECTPALIIHOrO NOCBIYeHHS:

Beawbria/Belgien
Janssen-Cilag NV
Ten.: +3233939323/0080056540088

Boarapis/buarapus
,JlxoucsH & JlhxonesH Bwirapus” EOOJ]
Ten.: +35928008028/080018192

Yecwuka Pecnybaika/Ceska republika
Janssen-Cilag s.r.o.
Ten.: +420225296622/0080056540088

Janis/Danmark
Janssen-Cilag A/S
Ten.: +44535158573/0080056540088

Himewunna/Deutschland
Janssen-Cilag GmbH
Ten.: +4932221863163/0080056540088

Ectonin/Eesti
UAB "JOHNSON & JOHNSON" Eesti filiaal
Ten.: +3728804474/8002642

I'penis/E)Lada
Janssen-Cilag (®appaxevtikn A.EBE.
Tnh: +302119906006/0080056540088

Icnanin/Espana
Janssen-Cilag, S.A.
Ten.: +34912158005/0080056540088

®pauuisn/France
Janssen-Cilag
Ten.: +33185169327/0080056540088

Xopsartia/Hrvatska
Johnson & Johnson S.E., d.o.o.
Ten.: +38518848011/0800806027

Ipaanais/Ireland
Janssen Sciences Ireland, UC
Ten.: +353212356806/0080056540088

JIntea/Lietuva
UAB "JOHNSON & JOHNSON"
Ten.: +37052142002/0080056540088

Jlwkcemdypr/Luxemburg
Janssen-Cilag NV
Ten.: +35227302815/0080056540088

Vropmmna/Magyarorszig
Janssen-Cilag Kift.
Ten.: +3614292336/0080056540088

MaasTa/Malta
AM MANGION LTD
Ten.: +35627780004/80065007

Hinepaanan/Nederland
Janssen-Cilag B.V.
Ten.: +31880030701/0080056540088

Hopeerin/Norge
Janssen-Cilag AS
Ten.: +4723500417/0080056540088

Asctpin/Osterreich
Janssen-Cilag Pharma GmbH
Ten.: +43720380110/0080056540088

MMoabma/Polska
Janssen-Cilag Polska Sp. z 0.0.
Ten.: +48225123915/0080056540088

Mopryraais/Portugal
Janssen-Cilag Farmacéutica, Lda.
Ten.: +351220608007/0080056540088

Pymyuis/Romania
Johnson & Johnson Romania SRL
Ten.: +40311305128/0800672516

Cnogsenisi/Slovenija
Johnson & Johnson d.o.o.
Ten.: +?86]60[]9‘%361‘0{}800‘16%0088 j[
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Ieaannis/island Pecnydaika Caosenin/Slovenska republika

Janssen-Cilag AB Johnson & Johnson, s.r.o.

c/o Vistor hf. Ten.: +421250112534/0080056540088

Ten.: +3545390674/0080056540088

ITanin/Italia ®inasnnis/Finland

Janssen-Cilag SpA Janssen-Cilag Oy

Ten.: +390699748520/0080056540088 Ten.: +358981710294/99080056540088

Kinp/Korpog IlIseuin/Sverige

Bopvéapug Xatnravayng A1d Janssen-Cilag AB

Tnh: 4357256541 86/0080056540088 Ten.: +46851992561/0080056540088

Jlarsis/Latvija Cnoayuene KopoaiscTeo (TMiBuiuna
Ipaannis) /United Kingdom (Northern
Ireland)

UAB “JOHNSON & JOHNSON™ filiale Latvija Janssen Sciences Ireland UC.

Ten.: +37163138821/0080056540088 Tex.: +442076602872/0080056540088

JlaTa 0OCTAHHBOIO NEperasay TEKCTY

11ls BAKLIMHA OTPUMANA «YMOBHE CXBATCHHA?. Lle o3nauae, 1o HEOOXIAHO Ginblue J0Ka3iB
eeKTHBHOCTI Li€T BAKUMHH.

Cpponeiickke areHTCTBO 3 niKapchKHX 3ac00iB HmoHaiiMeHIle WOPOKY po3riaaaTuMe HOBY
iH(OPMALLIO 1010 WIET BAKINHI, SKa MOKE 3° ABUTHCH, @ BUPOOHHMK 32 HeoOXiIHOCTI OHOBMOBATHME
el TMCTOK-BKIadHIIL.

1106 oTpUMAaTH JIMCTOK-BKIATHLI iHIHME MOBaMH, Binckanyiite QR-kox, HaBeaeHHil HHKYe (TAKOW
AOCTYTHMIL HA KapTOHHIH nauwi ta QR-kaprii).

A0o0 BilBigaiTe BeOCART: W ivw. Loy id1Yvaccineianssen.com
Inmi axepena indopmanii

Jletanbha indopmais npo uei TiKapChKHil 3aci6 noctynHa Ha edcaliti CBpOneHchKOro areHTCIBA 3
nikapehkux 3acofin: hiip/www.ema.curopi.el.

[leit MHCTOK-BK/IAIHLI TIOCTY MHUI HA peOcaiiti €BporeiicbKoro areHTcTea 3 nikapcsKuX 3acobiB yciMa
mosamu kpain EC/EE3.
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Bukaaaena aani indopManis npuinadena Juime 1058 MeIHYHHX NPauiBHIKIB:

s ki npH 3acTocyBaHHi OYAb-AKHX iH’ €KUWIHNX BAKIMH, 3aBX1H MOBHHHO OYTH NOCTYHNAM
BiAMNOBIAHE JIIKYBAHHS Ta HAIJIAL Y BUNANKY BUHHKHCHHA pmmcrmx aHa(iTaKTHYHIX peaKiii
micns BBefeHHs Bakumuu. Meauunuii npauiBHHK NOBHHEH CIOCTEPIraTH 3a CTAHOM
BAKLMHOBAHMX 0Ci0 MpOTAroM MpHHANMHI 15 XBUIHMH MiCIs BaKUHHALIL.

e  Bakuuuy He MOXKHA 3MilIyBaTH abo PO3BOMMTH B OTHOMY LUMPHLI 3 IHITHMH NiKapChKHUMH
3acobamMH.

e BakuuHa He MPU3HAYEHA 1A BHYTPIiLIHEOCYAHHHOTO, BHY TPILIHBOBEHHOTO, MIALWKIPHOTO 200
BHYTPiIIHBLOWKIPHOTO BBEIEHH.

IMyHi3a1iio ¢/l MPOBOAMTH JTHIIE BHYTPILIHBOM' 43080, 6a’kaHO B A€AbTONOTIOHMIT M A3.
CumKone (BTpaTa CBIIOMOCTI ) MOKE BUHHKHYTH TiJ 9ac in’ ekuii Oy ab-AKOro JMikapchkoro
3acoby, BKIOYHO 3 Bakmusoro. [l 3ano6irants TpasM Bil NaniHHA Ta TiKYBaHHS CHHKONE CIIil
BIKHTH 3200 DKHIX 3aX0iB.

BiacresxeHHs

11106 monermmTH BicTeKenHsa GI0NOrUHUX NIKAPCHKNX 3ac00iB, HEOOXINHO YiTKO 3a3HAYATH HA3BY
Ta HoMep cepii 3acoly, L0 3aCTOCOBYBABCA.

[HCTpYKILis 31 3aCTOCYBAHHA TA MMOBOIKEHHA

11106 3abe3neunTH CTePHILHICTh KOKHOT 1031, 3 11i€I0 BAKLIMHOK MOBUHEH NPALOBATH MeANYHHUIT
NpauiBHHK B aCENTHYHUX YMOBaX.

3GepiraTH Ta TPAHCTIOPTYBATH Y 3aMOPO/KEHOMY cTaHi 3a Temnepatyps Bix -25 °C no -15 °C. Tepmin
npuaaTHOCTI 1A 36epiranns 3a Temneparypn Bia -25 °C no -15 °C 3azuavennii na gpnakoui Ta Ha
BTOPHHHIH KapTOHHIil ynakoBui nopsa i3 nosxauxoro «EXP».

ITic/is po3MOpOKYBaHHS BaKLHHA rOTOBA JI0 3aCTOCY BaHHA. BakuuHa MOKe NOCTaBIATHCS Y
3aMOpOKeHOMY BHUIIIAAI 3a Temnepatypi Bil -25 °C o -15 °C aGo po3MoposkeHOI0 3a TemiepaTypH
Bia 2 °C no 8 °C.

ITpu 36epiraHHi B 3aMOPOKEHOMY CTaHi 3a Temnepatypi Bia -25 °C no -15 °C pakuuHy MOKHa
po3MoposyBaTH 3a Temneparyps gin 2 °C no 8 °C abo 3a KiIMHATHOI TeMnepatypH:

e 3a Temnepatyps Bin 2 °C no 8 °C: ans posmopoxysanHa nauku 3 10 abo 20 dpnakonamu
3Ham00UTECA NPUOIH3HO 13 roauH, a 118 pO3MOpOsKyBatHA 0HOTo (iakoHa — npubansHo 2
roaHHH.

e 3a kiMHaTHOI TeMnepartypn (Makcumym 25 °C): 1na posmopoxysaHHa naydku 3 10 ado 20
drakonamu 3HaH06HTECS NMPHOIN3HO 4 FOAMHH, @ /1S PO3MOPOXKYBAHHS OIHOIO (akoHa —
npudnusHo 1 roauxa.

BakuuHy He c1ia 3aMOpOXyBATH MOBTOPHO MIC/A PO3MOPOXKYBAHHA.

BakuuHy Takoxk MoxHa 30epiraTi B XooamIbHUKY 3a Temnepatypu ein 2 °C no 8 °C npotsrom
MICAIIiB, HE MEPEBHILYIOUH T04aTKOBOro TepMiHy npuaatHocti (EXP). TTicns nepemilueHHs Bax
B YMOBH 3 Temrepatypoio 30epiranus ia 2 °C 10 8 °C TepMiH MpHAATHOCTI HA BTOPUHHIIT KapT
ynaKoBui CIi1 3MIHUTH Binnoainmm YHHOM 1 BHKOPHCTaTH BaKLIMHY abo ynmisyaam il 1o Aat

OyTH HEPO'}GI]JI[HBGIO BakunHy Takok MOHAa TPAHCMOPTYBATH 3a TemnepaTypH Bin 2 °C 16 8
HAsABHOCTI BiANOBIAHMX YMOB 306epiraHns (Temneparypa, uac).

MEHEpwrp
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36epirati (AKOHH B OPHTiHANBHIH YNAKOBL /15 3aXHCTY Bill CBiTAa Ta QiKCyBaHHS TEPMiHY
NPUAATHOCTI JUTA PI3HHX YMOB 30epiratus (y BiANOBUIHMX BHNALKAX).

KOBI/I-19 Bakumna Slnccen — ue nposopa abo CHIbHO OmajecienTHa cycnensis, desbapsroro ado
371erka A&oBToro konsopy (pH 6-6,4). [lepen BBeICHHAM BaKLMHY C/Ti Bi3yalbHO NEPEBIPUTH HA
HAABHICTL MEXAHITHHX BKIIOMEHD Ta 3MiHH Koabopy. [lepen 3acTocyBanuam (akoH ¢l Bi3yalbHO
nMepeBipuTH Ha HAABHICTH TPilKMH abo GyAb-SKNX BIIXHIEHb, HAPHKIA 03HaK Ganscndikauil. ¥ pasi
BHABJICHHA Oy/Ab-fIKMX BIJIXHIEHB HE CJli/l BEBOAUTH BAKLIMHY.

[lepen BBeICHHAM 103U BAKLMHH NeEpeMillaTH BMICT (1akoHa 0DepekHHMH KPYTOBUMM PYXaMu y
BepTHKATLHOMY nonoxkenti nporsirom 10 cekyna. He crpyuryparu. 11{o6 vaGpatu oaxy aosy 0,5 ma i3
6araro/103080r0 ()IaKOHA, BUKOPHCTOBYBATH CTEPUIBHY TOJIKY Ta cTepunbHuii wnpnu. Habpauny mo3y
CIIiJI BBECTH BHYTPILIHBEOM S30BO Y NEMbTOMOAIOHMIT M A3,

I3 GaraTon030B0ro d/1akoHa MokHa HaOpaTH MakCHMYM 5 103. 3anuinKn BakUHHH Y duiakoHi micas
HaOMpaHHA 5 103 yTHIII3YBaTH.

[Ticns nepuworo npoxomosanns dnakona BaKIMHY MoykHa 30epiraTi 3a Temneparypu gia 2 °C no

8 °C no 6 roaun abo 3a KiMHaTHOT TemnepaTypu (Makcumysm 25 °C) no 3 roaus. SIKio BakuHHA He
Oyna BUKOpUCTaHA MPOTATOM ULOr0 4acy, yTuai3ysatH ii. [Ticas nepuoro npoko/mosanHa ¢rakona Ha
eTHKETLI KoxkHoro dakona 3adikcyBaT 1aTy Ta 4ac, KOJAH (IAKOH Clil BAKHHYTH.

Vrunizauis
By/b-AKy HEBHKOPHCTAHY BaKIMHY a0o il BIIXOAN CIil YTHAI3YBATH BiZMOBIAHO 10 MICUEBUX

pekoMeHnauiii woao papmauesTiHUX Biaxonis. [ToteHuiiini posnusu cnia aesindikysatu 3a
J0NOMOTOK0 3aco01B, 110 MAKTh BIpYJILHIHY AiK0 MPOTH aaeHOBIpyCiB.
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vThis medicinal product is subject to additional monitoring. This will allow quick identification of
new safety information. Healthcare professionals are asked to report any suspected adverse reactions.
See section 4.8 for how to report adverse reactions.

1.  NAME OF THE MEDICINAL PRODUCT

COVID-19 Vaccine Janssen suspension for injection

COVID-19 vaccine (Ad26.COV2-S [recombinant])

2.  QUALITATIVE AND QUANTITATIVE COMPOSITION

This is a multi-dose vial which contains 5 doses of 0.5 mL.

One dose (0.5 mL) contains:

Adenovirus type 26 encoding the SARS-CoV-2 spike glycoprotein* (Ad26.COV2-S), not less than
8.92 log)q infectious units (Inf.U).

* Produced in the PER.C6 TetR Cell Line and by recombinant DNA technology.

The product contains genetically modified organisms (GMOs).

Excipients with known effect

Each dose (0.5 mL) contains approximately 2 mg of ethanol.

For the full list of excipients, see section 6.1.

3.  PHARMACEUTICAL FORM
Suspension for injection (injection).

Colourless to slightly yellow, clear to very opalescent suspension (pH 6-6.4).

4. CLINICAL PARTICULARS
4.1 Therapeutic indications

COVID-19 Vaccine Janssen is indicated for active immunisation to prevent COVID-19 caused by
SARS-CoV-2 in individuals 18 years of age and older.

The use of this vaccine should be in accordance with official recommendations.
4.2 Posology and method of administration

Posology

Individuals 18 years of age and older
COVID-19 Vaccine Janssen is administered as a single-dose of 0.5 mL by intramuscular injection
only.

Paediatric population
The safety and efficacy of COVID-19 Vaccine Janssen in children and adolescents (less than 18 years
of age) have not yet been established. No data are available.



Elderly
No dose adjustment is required in elderly individuals > 65 years of age. See also sections 4.8 and 5.1.

Method of administration

COVID-19 Vaccine Janssen is for intramuscular injection only, preferably in the deltoid muscle of the
upper arm.

Do not inject the vaccine intravascularly, intravenously, subcutaneously or intradermally.

The vaccine should not be mixed in the same syringe with any other vaccines or medicinal products.
For precautions to be taken before administering the vaccine, see section 4.4,

For instructions on handling and disposal of the vaccine, see section 6.6.

4.3  Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.

4.4 Special warnings and precautions for use

Traceability

In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Hypersensitivity and anaphylaxis

Events of anaphylaxis have been reported. Appropriate medical treatment and supervision should
always be readily available in case of an anaphylactic reaction following the administration of the
vaccine. Close observation for at least 15 minutes is recommended following vaccination.

Anxiety-related reactions

Anxiety-related reactions, including vasovagal reactions (syncope), hyperventilation or stress-related
reactions may occur in association with vaccination as a psychogenic response to the needle injection.
It is important that precautions are in place to avoid injury from fainting.

Concurrent illness

Vaccination should be postponed in individuals suffering from an acute severe febrile illness or acute
infection. However, the presence of a minor infection and/or low-grade fever should not delay
vaccination.

Thrombosis with thrombocytopenia syndrome

A combination of thrombosis and thrombocytopenia, in some cases accompanied by bleeding, has
been observed very rarely following vaccination with COVID-19 Vaccine Janssen. This includes
severe cases of venous thrombosis at unusual sites such as cerebral venous sinus thrombosis,
splanchnic vein thrombosis as well as arterial thrombosis concomitant with thrombocytopenia._Fatal
outcome has been reported. These cases occurred within the first three weeks following vaccination,
and mostly in women under 60 years of age.

Healthcare professionals should be alert to the signs and symptoms of thromboembolism and/or
thrombocytopenia. Those vaccinated should be instructed to seek immediate medical attention if they
develop symptoms such as shortness of breath, chest pain, leg pain, leg swelling, or persistent
abdominal pain following vaccination. Additionally, anyone with neurological symptoms including
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severe or persistent headaches, seizures, mental status changes or blurred vision after vaccination, or
who experiences skin bruising (petechia) beyond the site of vaccination after a few days, should seek
prompt medical attention.

Thrombosis in combination with thrombocytopenia requires specialised clinical management.
Healthcare professionals should consult applicable guidance and/or consult specialists (e.g.,
haematologists, specialists in coagulation) to diagnose and treat this condition.

Individuals diagnosed with thrombocytopenia within 3 weeks after vaccination with COVID-19
Vaccine Janssen should be actively investigated for signs of thrombosis. Similarly, individuals who
present with thrombosis within 3 weeks of vaccination should be evaluated for thrombocytopenia.

Risk of bleeding with intramuscular administration

As with other intramuscular injections, the vaccine should be given with caution in individuals
receiving anticoagulant therapy or those with thrombocytopenia or any coagulation disorder (such as
haemophilia) because bleeding or bruising may occur following an intramuscular administration in
these individuals.

Immunocompromised individuals

The efficacy, safety and immunogenicity of the vaccine have not been assessed in
immunocompromised individuals, including those receiving immunosuppressant therapy.
The efficacy of COVID-19 Vaccine Janssen may be lower in immunosuppressed individuals.

Duration of protection

The duration of protection afforded by the vaccine is unknown as it is still being determined by
ongoing clinical trials.

Limitations of vaccine effectiveness

Protection starts around 14 days after vaccination. As with all vaccines, vaccination with COVID-19
Vaccine Janssen may not protect all vaccine recipients (see section 5.1).

Excipients

Sodium

This medicinal product contains less than 1 mmol sodium (23 mg) per 0.5 mL dose, that is to say
essentially ‘sodium-free’.

Ethanol

This medicinal product contains 2 mg of alcohol (ethanol) per 0.5 mL dose. The small amount of
alcohol in this medicinal product will not have any noticeable effects.

45 Interaction with other medicinal products and other forms of interaction

No interaction studies have been performed. Concomitant administration of COVID-19 Vaccine
Janssen with other vaccines has not been studied.

4.6 Fertility, pregnancy and lactation
Pregnancy
There is limited experience with the use of COVID-19 Vaccine Janssen in pregnant women. Animal

studies with COVID-19 Vaccine Janssen do not indicate direct or indirect harmful effects with respect
to pregnancy, embryo/foetal development, parturition or postnatal development (see section 5.3).



Administration of COVID-19 Vaccine Janssen in pregnancy should only be considered when the
potential benefits outweigh any potential risks to the mother and foetus.

Breast-feeding
It is unknown whether COVID-19 Vaccine Janssen is excreted in human milk.
Fertility

Animal studies do not indicate direct or indirect harmful effects with respect to reproductive toxicity
(see section 5.3).

4.7 Effects on ability to drive and use machines

COVID-19 Vaccine Janssen has no or negligible influence on the ability to drive and use machines.
However, some of the adverse reactions mentioned under section 4.8 may temporarily affect the
ability to drive or use machines.

4.8 Undesirable effects

Summary of safety profile

The safety of COVID-19 Vaccine Janssen was evaluated in an ongoing phase 3 study (COV3001). A

total of 21 895 adults aged 18 years and older received COVID-19 Vaccine Janssen. The median age

of individuals was 52 years (range 18-100 years). The safety analysis was performed once the median
follow-up duration of 2 months after vaccination was reached. Longer safety follow-up of > 2 months
is available for 11 948 adults who received COVID-19 Vaccine Janssen.

In study COV3001, the most common local adverse reactions reported was injection site pain (48.6%).
The most common systemic adverse reactions were headache (38.9%), fatigue (38.2%), myalgia
(33.2%) and nausea (14.2%). Pyrexia (defined as body temperature = 38.0°C) was observed in 9% of
participants. Most adverse reactions occurred within 1-2 days following vaccination and were mild to
moderate in severity and of short duration (1-2 days).

Reactogenicity was generally milder and reported less frequently in older adults (763 adults > 65 years
old).

The safety profile was generally consistent across participants with or without prior evidence of
SARS-CoV-2 infection at baseline; a total of 2 151 adults seropositive at baseline received COVID-19
Vaccine Janssen (9.8%).

Tabulated list of adverse reactions

Adverse drug reactions observed during study COV3001 are organised by MedDRA System Organ
Class (SOC). Frequency categories are defined as follows:

Very common (= 1/10);

Common (= 1/100 to < 1/10);

Uncommon (= 1/1 000 to < 1/100);

Rare (= 1/10 000 to < 1/1 000);

Very rare (< 1/10 000);

Not known (cannot be estimated from the available data).

Within each frequency grouping, adverse reactions are presented in order of decreasing seriousness.

=



Table 1: Adverse reactions reported following vaccination with COVID-19 Vaccine Janssen
Not known
(cannot be
estimated
Very Common Uncommon Rare from the
System Organ common | (=1/100 to | (= 1/1000 to (= 1/10 000 to Very Rare available
Class (= 1/10) < 1/10) < 1/100) < 1/1 000) (< 1/10 000) data)
Immune system Hypersensitivity™, Anaphylaxis
disorders urticaria 5
Nervous system Headache Tremor
disorders
Vascular Thrombosis
disorders in
combination
with
thrombo-
cytopenia’
Respiratory, Cough Sneezing:
thoracic and oropharyngeal
mediastinal pain
disorders
Gastrointestinal Nausea
disorders
Skin and Rash;
subcutaneous hyperhidrosis
tissue disorders
Musculoskeletal Myalgia | Arthralgia Muscular
and connective weakness; pain
tissue disorders in extremity;
back pain
General Fatigue: Pyrexia: Asthenia;
disorders and injection injection malaise
administration site pain site
site conditions erythema;
injection
site
swelling:
chills

Hypersensitivity refers to allergic reactions of the skin and subcutaneous tissue.

Cases received from an ongoing open-label study in South Africa,

Severe and very rare cases of thrombosis in combination with thrombocytopenia have been reported post-marketing. These
included venous thrombosis such as cercbral venous sinus thrombosis, splanchnic vein thrombosis, as well ac arterial
thrombosis (see section 4.4)

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product. Healthcare
professionals are asked to report any suspected adverse reactions via the national reporting system
listed in Appendix V and include batch/Lot number if available.

4.9 Overdose

No case of overdose has been reported. In phase 1/2 studies where a higher dose (up to 2-fold) was
administered COVID-19 Vaccine Janssen remained well-tolerated, however vaccinated individuals
reported an increase in reactogenicity (increased vaccination site pain, fatigue, headache, myalgia,
nausea and pyrexia).

In the event of overdose, monitoring of vital functions and possible symptomatic treatment is
recommended.



5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties
Pharmacotherapeutic group: Vaccines, other viral vaccines, ATC code: JO7BX03

Mechanism of action

COVID-19 Vaccine Janssen is a monovalent vaccine composed of a recombinant, replication-
incompetent human adenovirus type 26 vector that encodes a SARS-CoV-2 full-length spike (S)
glycoprotein in a stabilised conformation. Following administration, the S glycoprotein of SARS-
CoV-2 is transiently expressed, stimulating both neutralising and other functional S-specific
antibodies, as well as cellular immune responses directed against the S antigen, which may contribute
to protection against COVID-19.

Clinical efficacv

An ongoing, multicentre, randomised, double-blind, placebo-controlled phase 3 study (COV3001) is
being conducted in the United States, South Africa and Latin American countries to assess the
efficacy, safety, and immunogenicity of a single-dose of COVID-19 Vaccine Janssen for the
prevention of COVID-19 in adults aged 18 years and older. The study excluded individuals with
abnormal function of the immune system resulting from a clinical condition, individuals who are
under immunosuppressive therapies within 6 months, as well as pregnant women. Participants with
stable HIV infection under treatment were not excluded. Licensed vaccines, excluding live vaccines,
could be administered more than 14 days before or more than 14 days after the vaccination in the
study. Licensed live attenuated vaccines could be administered more than 28 days before or more than
28 days after the vaccination in the study.

A total of 44 325 individuals were randomised in parallel in a 1:1 ratio to receive an intramuscular
injection of COVID-19 Vaccine Janssen or placebo. A total of 21 895 adults received COVID-19
Vaccine Janssen and 21 888 adults received placebo. Participants were followed for a median of
58 days (range: 1-124 days) after vaccination.

The primary efficacy analysis population of 39 321 individuals included 38 059 SARS-CoV-2
seronegative individuals at baseline and 1 262 individuals with an unknown serostatus.

Demographic and baseline characteristics were similar among individuals who received the
COVID-19 Vaccine Janssen and those who received placebo. In the primary efficacy analysis
population, among the individuals who received COVID-19 Vaccine Janssen, the median age was
52.0 years (range: 18 to 100 years); 79.7% (N=15 646) of individuals were 18 to 64 years old [with
20.3% (N=3 984) aged 65 or older and 3.8% (N=755) aged 75 or older]; 44 3% of individuals were
female; 46.8% were from Northern America (United States), 40.6% were from Latin America and
12.6% were from Southern Africa (South Africa). A total of 7 830 (39.9%) individuals had at least one
pre-existing comorbidity associated with increased risk of progression to severe COVID-19 at baseline
(comorbidities included: obesity defined as BMI = 30 kg/m? (27.5%), hypertension (10.3%), type 2
diabetes (7.2%), stable/well-controlled HIV infection (2.5%), serious heart conditions (2.4%) and
asthma (1.3%)). Other comorbidities were present in < 1% of the individuals.

COVID-19 cases were confirmed by a central laboratory based on a positive SARS-CoV-2 viral RNA
result using a polymerase chain reaction (PCR)-based test. Vaccine efficacy overall and by key age
groups are presented in Table 2.



Table 2:  Analysis of vaccine efficacy against COVID-19" in SARS-CoV-2 seronegative
adults - primary efficacy analysis population
COVID-19 Vaccine Placebo
Janssen N=19 630 N=19 691 % Vaccine
COVID-19 | Person- | COVID-19 | Person- Efficacy
Subgroup Cases (n) Years Cases (n) Years (95% CI)*
14 days post-vaccination
All subjects® 116 3116.57 348 3096.12 66.9
(59.03; 73.40)
18 to 64 years of age 107 253027 297 251123 64.2
(55.26; 71.61)
65 years and older 9 586.31 51 584.89 824
(63.90; 92.38)
75 years and older 0 107.37 8 99.15 100
(45.90; 100.00)
28 days post-vaccination
All subjects® 66 3102.00 193 3 070.65 66.1
(55.01: 74.80)
18 to 64 years of age 60 2518.73 170 2 490.11 65.1
(52.91: 74.45)
65 years and older 6 58327 23 580.54 74.0
(34.40; 91.35)
75 years and older 0 106.42 3 98.06 -

Co-primary endpoint as defined in the protocol.

systemic signs or symptoms, as defined in the protocol.

Vaccine efficacy against severe COVID-19 is presented in Table 3 below.

Symptomatic COVID-19 requiring positive RT-PCR result and at least | respiratory sign or symptom or 2 other

Confidence intervals for ‘All Subjects’ were adjusted to implement type I error control for multiple testing.
Confidence intervals for age groups are presented unadjusted.

Table 3: ~ Analyses of vaccine efficacy against severe COVID-19" in SARS-CoV-2
seronegative adults - primary efficacy analysis population
COVID-19 Vaccine
Janssen Placebo
N=19 630 N=19 691 % Vaccine
COVID-19 Person- COVID-19 Person- Efficacy
Subgroup Cases (n) Years Cases (n) Years (95% CI)*
14 days post-vaccination
Severe 76.7
14 3125.05 60 3122.03 | (54.56; 89.09)
28 days post-vaccination
Severe 854
5 3 106.15 34 308258 | (54.15:96.90)

assigned disease severity according to the definition per FDA guidance.

Confidence intervals were adjusted to implement type I error control for multiple testing.

Final determination of severe COVID-19 cases was made by an independent adjudication committee, who also

Of the 14 vs. 60 severe cases with onset at least 14 days after vaccination in the COVID-19 Vaccine
Janssen group vs. placebo group, 2 vs. 6 were hospitalised. Three individuals died (all in the placebo
group). The majority of the remaining severe cases fulfilled only the oxygen saturation (Sp0;)

criterion for severe disease (< 93% on room air).

Prior to unblinding, supplementary analyses, considered post-hoc, of positive cases using PCR-based
tests regardless of confirmation by the central laboratory generally support the results of the primary

analysis.




Beyond 14 days after vaccination, 2 vs. 8 cases of molecularly confirmed COVID-19 were
hospitalised, respectively in the COVID-19 Vaccine Janssen vs. placebo group. One case in the
placebo group required Intensive Care Unit (ICU) admission and mechanical ventilation. The finding
was supported by post-hoc analysis of all COVID-19 related hospitalisations implementing a broader
search based on all available information from any source (2 vs. 29 cases in the extended data set).

Subgroup analyses of the primary efficacy endpoint showed similar efficacy point estimates for male
and female participants, as well as for participants with and without medical comorbidities associated
with high risk of severe COVID-19.

Exploratory subgroup analyses of vaccine efficacy against COVID-19 and severe COVID-19 for
Brazil, South Africa, and the United States were conducted (see Table 4). For the subgroup analyses,
all COVID-19 cases accrued up to the primary efficacy analysis data cut-off date, including cases
confirmed by the central laboratory and cases with documented positive SARS-CoV-2 PCR from a
local laboratory which are still awaiting confirmation by the central laboratory, were included.

Table 4:  Summary of vaccine efficacy against COVID-19 and severe COVID-19 for
countries with > 100 reported cases

Severity

COVID-19 Severe COVID-19
Onset point estimate (95% CI) | point estimate (95% CI)

us at least 14 days after vaccination

74.4% (65.00; 81.57)

78.0% (33.13; 94.58)

at least 28 days after vaccination

72.0% (58.19;81.71)

85.9% (-9.38; 99.69)

Brazil | at least 14 days after vaccination 66.2% (51.01; 77.14) 81.9% (17.01: 98.05)

at least 28 days after vaccination 68.1% (48.81; 80.74) 87.6% (7.84: 99.72)
South | at least 14 days after vaccination 52.0% (30.26; 67.44) 73.1% (40.03; 89.36)
Africa | at least 28 days after vaccination 64.0% (41.19; 78.66) 81.7% (46.18; 95.42)

Samples from 71.7% of central laboratory confirmed primary analysis cases had been sequenced
[United States (73.5%), South Africa (66.9%) and Brazil (69.3%)]. Of the sequenced samples there is
an imbalance in the completeness of the dataset between COVID-19 Vaccine Janssen and placebo. In
the United States, 96.4% of strains were identified as the Wuhan-H1 variant D614G; in South Africa,
94.5% of strains were identified as the 20H/501Y.V2 variant (B.1.351 lineage); in Brazil, 69.4% of
strains were identified to be a variant of the P.2 lineage and 30.6% of strains were identified as the
Wuhan-H1 variant D614G,

Elderly population

COVID-19 Vaccine Janssen was assessed in individuals 18 years of age and older. The efficacy of
COVID-19 Vaccine Janssen was consistent between elderly (> 65 years) and younger individuals
(18-64 years).

Paediatric population

The European Medicines Agency has deferred the obligation to submit the results of studies with
COVID-19 Vaccine Janssen in one or more subsets of the paediatric population in prevention of
COVID-19 (see section 4.2 for information on paediatric use).

Conditional approval

This medicinal product has been authorised under a so-called ‘conditional approval® scheme. This
means that further evidence on this medicinal product is awaited. The European Medicines Agency
will review new information on this medicinal product at least every year and this SmPC will be
updated as necessary.



5.2 Pharmacokinetic properties
Not applicable.
5.3 Preclinical safety data

Non-clinical data reveal no special hazards for humans based on conventional studies of repeat-dose
toxicity and local tolerance, and reproductive and developmental toxicity.

Genotoxicity and carcinogenicity

COVID-19 Vaccine Janssen has not been evaluated for its genotoxic or carcinogenic potential. The
components of the vaccine are not expected to have genotoxic or carcinogenic potential.

Reproductive toxicity and fertility

Female reproductive toxicity and fertility were assessed in a combined embryo-foetal and pre- and
post-natal development study in the rabbit. In this study a first vaccination of COVID-19 Vaccine
Janssen was administered intramuscularly to female rabbits 7 days prior to mating, at a dose
equivalent to 2-fold above the recommended human dose, followed by two vaccinations at the same
dose during the gestation period (i.e., at gestational days 6 and 20). There were no vaccine-related
effects on female fertility, pregnancy, or embryo-foetal or offspring development. The parental
females as well as their foetuses and offspring exhibited SARS-CoV-2 S protein-specific antibody
titers, indicating that maternal antibodies were transferred to the foetuses during gestation. No
COVID-19 Vaccine Janssen data are available on vaccine excretion in milk.

In addition, a conventional (repeat-dose) toxicity study in rabbits with COVID-19 Vaccine Janssen did
not reveal any effects on male sex organs that would impair male fertility.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients

10 vial pack

2-hydroxypropyl-p-cyclodextrin (HBCD)
Citric acid monohydrate

Ethanol

Hydrochloric acid

Polysorbate-80

Sodium chloride

Sodium hydroxide

Trisodium citrate dihydrate

Water for injections

20 vial pack

2-hydroxypropyl-p-cyclodextrin (HBCD)
Citric acid monohydrate

Ethanol

Hydrochloric acid

Polysorbate-80

Sodium chloride

Sodium hydroxide

Water for injections
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6.2 Incompatibilities
This medicinal product must not be mixed with other medicinal products or diluted.

6.3  Shelf life

Unopened vial

2 years when stored at -25°C to -15°C.

Once removed from the freezer, the unopened vaccine may be stored refrigerated at 2°C to 8°C,
protected from light, for a single period of up to 3 months, not exceeding the printed expiry date
(EXP).

Once thawed, the vaccine should not be re-frozen.
For special precautions for storage, see section 6.4.

Opened vial (after first puncture of the vial)

Chemical and physical in-use stability of the vaccine has been demonstrated for 6 hours at 2°Cto
25°C. From a microbiological point of view, the product should preferably be used immediately after
first puncture of the vial; however, the product can be stored between 2°C-8°C for a maximum of

6 hours or remain at room temperature (maximally 25°C) up to 3 hours after first puncture of the vial.
Beyond these times, in-use storage is the responsibility of the user.

6.4 Special precautions for storage

Store and transport frozen at -25°C to -15°C. The expiry date for storage at -25°C to -15°C is printed
on the vial and outer carton after “EXP".

When stored frozen at -25°C to -15°C, the vaccine can be thawed either at 2°C to 8°C or at room
temperature:

. at 2°C to 8°C: a carton of 10 or 20 vials will take approximately 13 hours to thaw, and a single
vial will take approximately 2 hours to thaw.
. at room temperature (maximally 25°C): a carton of 10 or 20 vials will take approximately

4 hours to thaw, and a single vial will take approximately 1 hour to thaw.
The vaccine can also be stored in a refrigerator at 2°C to 8°C for a single period of up to 3 months, not
exceeding the original expiry date (EXP). Upon moving the product to 2°C to 8°C storage, the updated
expiry date must be written on the outer carton and the vaccine should be used or discarded by the
updated expiry date. The original expiry date should be made unreadable. The vaccine can also be
transported at 2°C -8°C as long as the appropriate storage conditions (temperature, time) are applied.
Once thawed, the vaccine cannot be re-frozen.
Keep the vials in the original carton in order to protect from light.
Unopened COVID-19 Vaccine Janssen is stable for a total of 12 hours at 9°C to 25°C. It is nota
recommended storage or shipping condition but may guide decisions for use in case of temporary

temperature excursions during the 3 month storage at 2°C -8°C.

For storage conditions after first opening of the medicinal product, see section 6.3.

i1



6.5 Nature and contents of container

A 2.5 mL suspension in a multi-dose vial (type | glass) with a rubber stopper (chlorobutyl with

fluoropolymer coated surface). aluminium crimp and blue plastic cap. Each vial contains 5 doses of
0.5 mL.

Pack sizes of 10 or 20 multi-dose vials.

Not all pack sizes may be marketed.

6.6

Handling instructions and administration

Special precautions for disposal and other handling

This vaccine should be handled by a healthcare professional using aseptic technique to ensure the

S
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terility of each dose.

The vaccine comes ready to use once thawed.
The vaccine may be supplied frozen at -25°C to -15°C or thawed at 2°C to 8°C.

Do not re-freeze vaccine once thawed.

Keep the vials in the original carton in order to protect from light and to record the expiry for
the different storage conditions, if applicable.

Storage upon receipt of vaccine
IF YOU RECEIVE YOUR VACCINE FROZEN AT -25°C to -15°C you may:

Store in a freezer

s The vaccine can be stored and transported
frozen at -25°C to -15°C.

* The expiry date for storage is printed on the
vial and outer carton aller “EXP" (see
section 6.4).

OR
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Store in a refrigerator
* The vaccine can also be stored and

12

transported at 2°C to 8°C for a single period
of up to 3 months, not exceeding the
original expiry date (CXP).

Upon moving the product to a refrigerator
at 2°C to 8°C, the updated expiry date must
be written on the outer carton and the vaccine
should be used or discarded by the updated
expiry date. The original expiry date
should be made unreadable (see

section 6.4).



IF YOU RECEIVE YOUR VACCINE THAWED AT 2°C to 8°C you should store in a
refrigerator:

A

B

| SS——)

A Do not re-freeze if the product is received already thawed at 2°C to 8°C.

Note: If the vaccine is received refrigerated at 2°C to 8°C, check that the expiry date has been
updated by the local supplier upon receipt. If you cannot find the new EXP date, contact the local
supplier to confirm the refrigerated EXP date. Write the new expiry date on the outer carton before
the vaccine is stored in the refrigerator. The original expiry date should be made unreadable (see
section 6.4).

If stored frozen, thaw vial(s) either in a refrigerator or at room temperature before

administration

| o e |

Thaw for Thaw for

Thaw for OR 4 hours 1 hour
{3 homs %

— .

| S——

Thaw in refrigerator Thaw at room temperature

+ When stored frozen at -25°C to -15°C, a « When stored frozen at -25°C to -15°C, a
carton of 10 or 20 vials will take carton of 10 or 20 vials or individual vials
approximately 13 hours to thaw or individual should be thawed at room temperature
vials will take approximately 2 hours to thaw maximally 25°C.
at 2°C to 8°C. e A carton of 10 or 20 vials will take

¢ Ifthe vaccine is not used immediately, refer approximately 4 hours to thaw.
to the instructions in section “Store in a o [ndividual vials will take approximately
refrigerator’. 1 hour to thaw,

¢ The vial must be kept in the original carton in e The vaccine is stable for a total of 12 hours
order to protect from light and to record the at 9°C to 25°C. It is not a recommended
expiry for the different storage conditions, if storage or shipping condition but may guide
applicable. decisions for use in case of temporary

temperature excursions.

e Ifthe vaccine is not used immediately, refer
to the instructions in section Store in a
refrigerator.

Do not re-freeze once thawed.

A Do not re-freeze once thawed.
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c. Inspect vial and vaccine

s COVID-19 Vaccine Janssen is a colorless to slightly yellow, clear to very opalescent suspension
(pH 6-6.4).

* The vaccine should be inspected visually for particulate matter and discoloration prior to
administration.

e The vial should be inspected visually for cracks or any abnormalities, such as evidence of
tampering prior to administration.

If any of these should exist, do not administer the vaccine.

Prepare and administer vaccine

Swirl the vial gently Withdraw 0.5 mL Inject 0.5 mL

e Before administering a dose * Use a sterile needle and * Administer by
of vaccine, swirl the vial sterile syringe to extract a intramuscular injection
gently in an upright single-dose of 0.5 mL from only into the deltoid muscle
position for 10 seconds. the multi-dose vial (see of the upper arm (see

¢ Do not shake. section 4.2). section 4.2).

A A maximum of 5 doses
can be withdrawn from the
multi-dose vial. Discard any
remaining vaccine in the vial
after 5 doses have been
extracted.

e. Storage after first puncture

—J0—

Store up 0.6 hours Store up to 3 hours

OR

I
=1 i ey




Record date and time the

vial should be discarded

s After first puncture of the
vial record the date and
time the vial should be
discarded on each vial
label.

APret‘erably. use
immediately after first

After the first puncture of
the vial, the vaccine can
be held at 2°C to 8°C for
up to 6 hours.

Discard if vaccine is not
used within this time.

Afier the first puncture of
the vial, the vaccine can
be held at room
temperature (maximally
25°C) for a single period
of up to 3 hours. (see
section 6.3).

« Discard if vaccine is
not used within this time.

puncture.

Disposal

Any unused vaccine or waste material should be disposed of in compliance with local guidance for
pharmaceutical waste. Potential spills should be disinfected with agents with viricidal activity
against adenovirus.

7. MARKETING AUTHORISATION HOLDER

Janssen-Cilag International NV

Turnhoutseweg 30

B-2340 Beerse

Belgium

8. MARKETING AUTHORISATION NUMBER(S)

EU/1/20/1525/001

EU/1/20/1525/002

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 11 March 2021

10. DATE OF REVISION OF THE TEXT

Detailed information on this medicinal product is available on the website of the European Medicines
Agency htip://www.ema.curopa.cu.
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Package leaflet: Information for the user

COVID-19 Vaccine Janssen suspension for injection
COVID-19 vaccine (Ad26.COV2-S [recombinant])

vThis medicine is subject to additional monitoring. This will allow quick identification of new
safety information. You can help by reporting any side effects you may get. See the end of section 4
for how to report side effects.

Read all of this leaflet carefully before you are vaccinated because it contains important

information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor, pharmacist or nurse.

- If vou get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet

What COVID-19 Vaccine Janssen is and what it is used for

What you need to know before vou are given COVID-19 Vaccine Janssen
How COVID-19 Vaccine Janssen is given

Possible side effects

How to store COVID-19 Vaccine Janssen

Contents of the pack and other information

Shikniabs K X =

; 18 What COVID-19 Vaccine Janssen is and what it is used for

COVID-19 Vaccine Janssen is a vaccine used for preventing COVID-19 caused by the SARS-CoV-2
virus.

COVID-19 Vaccine Janssen is given to adults aged 18 years and older.

The vaccine causes the immune system (the body’s natural defences) to produce antibodies and
specialised white blood cclls that work against the virus, so giving protection against COVID-19.
None of the ingredients in this vaccine can cause COVID-19.

2 What you need to know before you are given COVID-19 Vaccine Janssen

Do not have the vaccine if:

. You are allergic to the active substance or any of the other ingredients of this vaccine (listed in
section 6).

Warnings and precautions

Talk to your doctor, pharmacist or nurse before you are given COVID-19 Vaccine Janssen if:

. you have ever had a severe allergic reaction after injection of any other vaccine,

. you have ever fainted following any needle injection,

. you have a severe infection with a high temperature (over 38°C). However, you can have your
vaccination if you have a mild fever or upper airway infection like a cold,

. you have a problem with bleeding or bruising, or if you are taking an anticoagulant medicine (to
prevent blood clots),
. your immune system does not work properly (immunodeficiency) or you are taking medicines

that weaken the immune system (such as high-dose corticosteroids, immunosuppressants or
cancer medicines).
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As with any vaccine, vaccination with COVID-19 Vaccine Janssen may not fully protect all those who
receive it. It is not known how long you will be protected.

Blood disorders

A combination of blood clots and low levels of “platelets” (cells that help blood to clot) in the blood
has been observed very rarely following vaccination with COVID-19 Vaccine Janssen. This includes
severe cases with blood clots, including in unusual locations, such as the brain, liver, bowel and spleen
in some cases in combination with bleeding. These cases occurred within the first three weeks
following vaccination and occurred mostly in women below 60 years of age. Fatal outcome has been
reported.

Seek immediate medical attention, if you experience severe or persistent headaches, seizures (fits),
mental status changes or blurred vision, unexplained skin bruising beyond the site of vaccination
which appear a few days after vaccination, pinpoint round spots beyond the site of vaccination,
develop shortness of breath, chest pain, leg pain, leg swelling, or persistent abdominal pain. Inform
your healthcare provider that you have recently received COVID-19 Vaccine Janssen.

Children and adolescents

COVID-19 Vaccine Janssen is not recommended for children aged below 18 years. Currently there is
not enough information available on the use of COVID-19 Vaccine Janssen in children and
adolescents younger than 18 years of age.

Other medicines and COVID-19 Vaccine Janssen
Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines
or vaccines.

Pregnancy and breast-feeding
If you are pregnant or breast-feeding, think you may be pregnant, or are planning to have a baby, ask
your doctor, pharmacist or nurse for advice before you receive this vaccine.

Driving and using machines

Some of the side effects of COVID-19 Vaccine Janssen listed in section 4 (Possible side effects) may
temporarily affect your ability to drive or use machines. Wait until these effects have worn off before
you drive or use machines.

COVID-19 Vaccine Janssen contains sodium

This medicine contains less than 1 mmol sodium (23 mg) per dose of 0.5 mL, that is to say essentially
*sodium-free’.

COVID-19 Vaccine Janssen contains ethanol

This medicine contains 2 mg of alcohol (ethanol) in each dose of 0.5 mL. The amount of ethanol in

this medicine is cquivalent to less than 1 mL beer or wine. The small amount of alcohol in this
medicine will not have any noticeable effects.

& How COVID-19 Vaccine Janssen is given

Your doctor, pharmacist or nurse will inject the vaccine into the muscle - usually in the upper arm.
How much vaccine will you receive

A single-dose (0.5 mL) of COVID-19 Vaccine Janssen is injected.

Afier the injection your doctor, pharmacist or nurse will watch over you for around 15 minutes to
monitor for signs of an allergic reaction.

If you have any further questions on the use of this vaccine, ask your doctor, pharmacist or nurse,

27



4, Possible side effects

Like all vaccines, COVID-19 Vaccine Janssen can cause side effects, although not everybody gets
them. Most of the side effects occur in the | or 2 days of getting the vaccination.

Get medical attention immediately if within 3 weeks of vaccination you get any of the following
symptoms:

. experience severe or persistent headaches, blurred vision, mental status changes or seizures
(fits);

. develop shortness of breath, chest pain, leg swelling, leg pain or persistent abdominal pain;

. notice unusual skin bruising or pinpoint round spots beyond the site of vaccination.

Get urgent medical attention if you get symptoms of a severe allergic reaction. Such reactions may
include a combination of any of the following symptoms:

feeling faint or light-headed

changes in your heartbeat

shortness of breath

wheezing

swelling of your lips, face, or throat

hives or rash

nausea or vomiting

stomach pain.
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The following side effects can happen with this vaccine.

Very common: may affect more than 1 in 10 people

. headache

. nausea

. muscle aches

. pain where the injection is given

. feeling very tired

Common: may affect up to 1 in 10 people
. redness where the injection is given

. swelling where the injection is given
chills

Jjoint pain

cough

fever

Uncommon: may affect up to 1 in 100 people
rash

muscle weakness

arm or leg pain

feeling weak

feeling generally unwell
sneezing

sore throat

back pain

tremor

excessive sweating

. 8 & & & & & 2 @ @

Rare: may affect up to 1 in 1 000 people
. allergic reaction
. hives
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Very Rare: may affect up to 1 in 10 000 people
. blood clots often in unusual locations (e.g.. brain, liver, bowel, spleen) in combination with low
level of blood platelets

Unknown (cannot be estimated from the available data)
. severe allergic reaction

Tell your doctor, pharmacist or nurse if you have any side effects that bother you or do not go away.

Reporting of side effects

If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly via the national reporting
system listed in Appendix V and include batch/Lot number if available. By reporting side effects you
can help provide more information on the safety of this medicine.

5.  How to store COVID-19 Vaccine Janssen
Keep this vaccine out of the sight and reach of children.
Store vial in the original carton to protect from light.

Your doctor, pharmacist or nurse is responsible for storing this vaccine and disposing of any unused
product correctly.

Store and transport frozen at -25°C to -15°C. The expiry date for storage at -25°C to -15°C is printed
on the vial and outer carton after “EXP".

The vaccine comes ready to use once thawed. The vaccine may be supplied frozen at -25°C to -15°C
or thawed at 2°C to 8°C.

When stored frozen at -25°C to -15°C, the vaccine can be thawed either at 2°C to 8°C or at room
temperature:
. at 2°C to 8°C: a carton of 10 or 20 vials will take approximately 13 hours to thaw. and a single
vial will take approximatcly 2 hours to thaw.
. at room temperature (maximally 25°C): a carton of 10 or 20 vials will take approximately
4 hours to thaw, and a single vial will take approximately 1 hour to thaw.

Do not re-freeze vaccine once thawed.

The vaccine can also be stored in a refrigerator at 2°C to $°C for a single period ot up to 3 months, not
exceeding the original expiry date (EXP). Upon moving the product to 2°C ta 8°C storage, the updated
expiry date must be written on the outer carton and the vaccine should be used or discarded by the
updated expiry date. The original expiry date should be made unreadable. The vaccine can also be
transported at 2°C -8°C as long as the appropriate storage conditions (temperature, time) are applied.

6. Contents of the pack and other information

What COVID-19 Vaccine Janssen contains

. The active substance is Adenovirus type 26 encoding the SARS-CoV-2 spike
glycoprotein*(Ad26.COV2-S) not less than 8.92 logio infectious units (Inf.U) in each 0.5 mL
dose.
* Produced in the PER.C6 TetR Cell Line and by recombinant DNA technology.

This product contains genetically modified organisms (GMOs).
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. The other ingredients (excipients) are:

! 10 vial pack: 2-hydroxypropyl-B-cyclodextrin (HBCD), citric acid monohydrate, ethanol,
hydrochloric acid, polysorbate-80, sodium chloride, sodium hydroxide, trisodium citrate
dihydrate, water for injections (see section 2 COVID-19 Vaccine Janssen contains
sodium and COVID-19 Vaccine Janssen contains ethanol).

- 20 vial pack: 2-hydroxypropyl-p-cyclodextrin (HBCD), citric acid monohydrate, ethanol,
hydrochloric acid, polysorbate-80, sodium chloride, sodium hydroxide, water for
injections (see section 2 COVID-19 Vaccine Janssen contains sodium and COVID-19
Vaccine Janssen contains ethanol).

What COVID-19 Vaccine Janssen looks like and contents of the pack
Suspension for injection (injection). The suspension is colorless to slightly yellow, clear to very
opalescent suspension (pH 6-6.4).

2.5 mL suspension in a multi-dose vial (type I glass) with a rubber stopper, aluminium crimp and blue
plastic cap. Each vial contains 5 doses of 0.5 mL.

COVID-19 Vaccine Janssen is available in a pack containing 10 or 20 multi-dose vials.
Not all pack sizes may be marketed.

Marketing Authorisation Holder
Janssen-Cilag International NV
Turnhoutseweg 30

B-2340 Beerse

Belgium

Manufacturer
Janssen Biologics B.V.
Einsteinweg 101

2333 CB Leiden

The Netherlands

Janssen Pharmaceutica NV
Turnhoutseweg 30

2340 Beerse

Belgium

For the specific manufacturer of the vaccine you have received, check the Lot number on the carton or
vial and please contact the local representative of the Marketing Authorisation Holder.

For any additional information about this medicine, please contact the local representative of the
Marketing Authorisation Holder:

Belgié/Belgique/Belgien Lietuva

Janssen-Cilag NV UAB "JOHNSON & JOHNSON"
Tel/Tél: +3233939323/0080056540088 Tel: +37052142002/0080056540088
Btarapus Luxembourg/Luxemburg

wHAmonebH & JlxoncsH Bearapua™ EOOJ] Janssen-Cilag NV

Ten.: +35928008028/080018192 Tél/Tel: +35227302815/0080056540088
Ceska republika Magyarorszig

Janssen-Cilag s.r.o. Janssen-Cilag Kft.

Tel: +420225296622/0080056540088 Tel.: +3614292336/0080056540088
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Danmark
Janssen-Cilag A/S
TIf: +4535158573/0080056540088

Deutschland
Janssen-Cilag GmbH
Tel: +4932221863163/0080056540088

Eesti
UAB "JOHNSON & JOHNSON" Eesti filiaal
Tel: +3728804474/8002642

Elhada
Janssen-Cilag dappoxevtiki A.E.B.E.
Tna: +302119906006/0080056540088

Espaiia
Janssen-Cilag, S.A.
Tel: +34912158005/0080056540088

France
Janssen-Cilag
Tél: +33185169327/0080056540088

Hrvatska
Johnson & Johnson S.E. d.o.o.
Tel: +38518848011/0800806027

Ireland
Janssen Sciences Ireland UC
Tel: +353212356806/0080056540088

Island

Janssen-Cilag AB

c/o Vistor hf.

Simi: +3545390674/0080056540088

Italia
Janssen-Cilag SpA
Tel: +390699748520/0080056540088

Kimpog
Bapvafag Xatlnmavayng At
Tnh: +35725654186/0080056540088

Latvija
UAB "JOHNSON & JOHNSON" filiale Latvija
Tel: +37163138821/0080056540088

This leaflet was last revised in

Malta
AM MANGION LTD
Tel: +35627780004/80065007

Nederland
Janssen-Cilag B.V.
Tel: +31880030701/0080056540088

Norge
Janssen-Cilag AS
TIf: +4723500417/0080056540088

Osterreich
Janssen-Cilag Pharma GmbH
Tel: +43720380110/0080056540088

Polska
Janssen-Cilag Polska Sp. z 0.0.
Tel.: +48225123915/0080056540088

Portugal
Janssen-Cilag Farmacéutica, l.da.
Tel: +351220608007/0080056540088

Romaénia
Johnson & Johnson Roménia SRL
Tel: +40311305128/0800672516

Slovenija
Johnson & Johnson d.o.o.
Tel: +38616009336/0080056540088

Slovenska republika
Johnson & Johnson, s.r.o.
Tel: +421250112534/0080056540088

Suomi/Finland
Janssen-Cilag Oy
Puh/Tel: +358981710294/99080056540088

Sverige
Janssen-Cilag AB
Tfn: +46851992561/0080056540088

United Kingdom (Northern Ireland)
Janssen Sciences Ireland UC.
Tel: +442076602872/0080056540088

This vaccine has been given ‘conditional approval’. This means that there is more evidence to come

about this vaccine.

The European Medicines Agency will review new information on this vaccine at least every year and

this leaflet will be updated as necessary.
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Scan the QR code below (also available on the carton and QR card) to get the package leaflet in
different languages.

%10

Or visit the URL: www.covidl9vaccinejanssen.com
Other sources of information

Detailed information on this medicine is available on the European Medicines Agency web site:
hitp://www.ema.europa.eu.

This leaflet is available in all EU/EEA languages on the European Medicines Agency website.

The following information is intended for healthcare professionals only:

. As with all injectable vaccines, appropriate medical treatment and supervision must always be
readily available in the event of an anaphylactic reaction following the administration of
COVID-19 Vaccine Janssen. Individuals should be monitored by a healthcare professional after
vaccination for at least 15 minutes.

. COVID-19 Vaccine Janssen must not be mixed with other medicinal products or diluted in the
same syringe.

. COVID-19 Vaccine Janssen must not be administered by intravascular, intravenous,
subcutaneous or intradermal injection under any circumstances.

. Immunisation should be carricd out by intramuscular injection only, preferably in the delto id

muscle of the upper arm.
. Syncope (fainting) may occur with any injection, including COVID-19 Vaccine Janssen.
Procedures should be in place to prevent injury from falling and to manage syncopal reactions.

Traceability

In order to improve the traceability of biological medicinal products, the name and the batch number
of the administered product should be clearly recorded.

Instructions for administration and handling

This vaccine should be handled by a healthcare profcssional using aseptic technique to ensure the
sterility of each dose.

Store and transport frozen at -25°C to -15°C. The expiry date for storage at -25°C to -15°C is printed
on the vial and outer carton after “EXP".

The vaccine comes ready to use once thawed. The vaccine may be supplied frozen at -25°C to -15°C
or thawed at 2°C to 8°C.

When stored frozen at -25°C to -15°C, the vaccine can be thawed either at 2°C to 8°C or at room
temperature:
. at 2°C to 8°C: a carton of 10 or 20 vials will take approximately 13 hours to thaw, and a single
vial will take approximately 2 hours to thaw.
. at room temperature (maximally 25°C): a carton of 10 or 20 vials will take approximately
4 hours to thaw. and a single vial will take approximately 1 hour to thaw.
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Do not re-freeze vaccine once thawed.

The vaccine can also be stored in a refrigerator at 2°C to 8°C for a single period of up to 3 months, not
exceeding the original expiry date (EXP). Upon moving the product to 2°C to 8°C storage, the updated
expiry date must be written on the outer carton and the vaccine should be used or discarded by the
updated expiry date. The original expiry date should be made unreadable. The vaccine can also be
transported at 2°C -8°C as long as the appropriate storage conditions (temperature, time) are applied.

Keep the vials in the original carton in order to protect from light and to record the expiry for the
different storage conditions, if applicable.

COVID-19 Vaccine Janssen is a colorless to slightly vellow, clear to very opalescent suspension

(pH 6-6.4). The vaccine should be inspected visually for particulate matter and discoloration prior to
administration. The vial should be inspected visually for cracks or any abnormalities, such as evidence
of tampering prior to administration. If any of these should exist, do not administer the vaccine.

Before administering a dose of vaccine, swirl the vial gently in an upright position for 10 seconds. Do
not shake. Use a sterile needle and sterile syringe to extract a single-dose of 0.5 mL from the
multi-dose vial and administer by intramuscular injection only into the deltoid muscle of the upper
arm.

A maximum of 5 doses can be withdrawn from the multi-dose vial. Discard any remaining vaccine in
the vial after 5 doses have been extracted.

After the first puncture of the vial the vaccine (vial) can be held at 2°C to 8°C for up to 6 hours or at
room temperature (maximum 25°C) for a single period of up to 3 hours. Discard if vaccine is not used
within this time. After the first puncture of the vial, record the date and time the vial should be
discarded on each vial label.

Disposal
Any unused vaccine or waste material should be disposed of in compliance with the local guidance for

pharmaceutical waste. Potential spills should be disinfected with agents with viricidal activity against
adenovirus.
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